SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

EUT Mode

802.11ax HE20 106RU53

Plot on Channel 5955 MHz
Spectrum

Ref Level 15.80 dBm
SGL Count 100/100

oOffset 26,80 di Mode Auto Sweep

Plot on Channel 6195 MHz
pect 1l

Ref Level 15.86 dBm
SGL Count 100/100

Offset 26,86 dB Mode Auto Sweep
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CF 5.955 GHz 1001 pts EEan 84.736 MHz CF 6.195 GHz 1001 Els SEan 82.72 MHz

Spectrum Emission Mask
Peak Power 0.64dBm

Standard: None

RBW 300.000 kHz

Plot on Channel 6535 MHz

Spectrum Emission Mask
Peak Power 0.02 dBm

standard: None
RBW 300.000 kHz

Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
-42.368 MHz | -31.776 MHz _300.000 kHz 5.52301 GHz -59,02 dBm -59,65 db -15,65 db -41.360 MHz | -31,020 MHz __300.000 kHz 6.16311 GHz ~60.13 obm -60.15 &b -20,15 db
-31.776 MHz -21.184 MHz 300.000 kHz 5.92327 GHz -58.96 dBm -59.60 d& -19.65 d8 -31.020 MHz -20.680 MHz 300.000 kHz. 6.16410 GHz -60.37 dBm -60.40 dB -20.54 dB
21184 MHz | -11.592 MHz _ 300.000 kHz 5.94337 GHz -33.18 dBm -33.81dB -13.78 dB 20680 MHz | -11,340 MHz | 300.000 kHz 6.18362 GHz -33.38 dBm -33.40 dB -13.36 dB
11562 MHz | -10.592 MHz | 300.000 kHz 5.94345 GHz -33.12 dBm -32.75d8 -14.66 dB -11.340 MHz | -10.340 MHz | 300.000 kHz 6.18370 GHz -32.78 dBm -32.81dB -13.64 d8

10,582 MHz 11,582 MHz | 300.000 kHz 536655 GHz -42,8% dBm -43,53 dB -24.44 dB 10,340 MHz 11,340 MHz | 300.000 kHz 6.20630 GHz -43.32 dBm -43.34 dB -24,17 dB
11,552 MHz 21,184 MHz | 300.000 kHz 5.96672 GHz -42,33 dBm -42.96 dB -22.86 dB 11,340 MHz 20,680 MHz | 300.000 kHz 6.20638 GHz -42.96 dBm -42.98 dB -22.94 dB
21.184 MH2Z 31.776 MH2 300.000 kHz 5.98648 GH2Z -59.28 dBm -59.92 dp -20.25 dB 20.680 MHZ 31.020 MH2 300.000 kHz 6.22598 GH2 -60.88 dBm -60.91 dB -20,96 dB
31776 MHz 42,368 MHz | 300.000 kHz S.98843 GHz -59,11 dBm -59,74 dB -19.74 dB 31.020 MHz 41,360 MHz | 300.000 kHz 6.22614 GHz 60,61 dBm 60,63 dB -20,63 dB

Plot on Channel 6695 MHz

Spectrum ‘%‘ pectrum EV'-]

Ref Level 16,30 dm  Offset 27.30 dp Mode Auto Sweep Ref Level 16,39 dém  Offset 27.39 dp Mode Auto Sweep
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CF 6.535 GHz 1001 pts Span 82.848 MHz | | CF 6.695 GHz 1001 pts Span 83.264 MHz

Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None

Peak Power 1.80 dBm RBW 300.000 kHz Peak Power 2.51 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit

41,424 MHz  -31,068 MHz | 300.000 kHz 5.50364 GHz -50,71 dbm -52,51 -12,51db 41632 MHz | -31,224 MHz | 300.000 kHz 5.66180 GHz 52,42 obm 54,53 cb -14.53 cb
-31.068 MHz -20.712 MHz 300.000 kHz. 6.50538 GHz -49.04 dBm -50.84 dB -12,52 d8 -31.224 MHz -20.816 MHz 300.000 kHz. 6.66482 GHz -4G.78 dBm -52.20 dB -13.40 dB
20,712 MHz | -11,356 MHz _ 300.000 kHz 6.52360 GHz -31,00 dBm -32.81dB -12.77 dB 20,816 MHz | -11.408 MHz _ 300.000 kHz 6.68313 GHz -32.36 dBm -34.87 dB -14.48 dB
-11356 MHz | -10,356 MHz | 300.000 kHz 552369 GHz -30.66 dBm -32,46 dB -13,30dB 11,408 MHz | -10,408 MHz | 300.000 kHz 5.68372 GHz 29,64 dbm -32,15dB -14.65 db
10.356 MHz 11,356 MHz | 300.000 kHz 654631 GHz -41,81 dBm -43,61 dB -24,45 dB 10,408 MHz 11,408 MHz | 300.000 kHz 6.70637 GHz -41.80 dBm -44.41 dB -25.24 dB
11,356 MHz 20,712 MHz | 300.000 kHz 5.55493 GHz -46,81 dbm -48,61 db -21.28 dB 11,408 MHz 20,816 MHz | 300.000 kHz 6.71511 GHz -45.93 dbm -48.44 dB -21.04dB
20.712 MHZ 31.068 MH2 300.000 kHz 6.56586 GHZ -56.65 dBm -58.46 dB -18.70 dB 20.816 MHZ 31.224 MH2 300.000 kHz 6.72468 GH2 -53.52 dBm -56.03 dB -17.81 dB
31.068 MHz 41,424 MHz | 300.000 kHz 6.5669+ GHz -56.59 dBm -58,39 dB -18,39 dB 31.224 MHz 41,632 MHz | 300.000 kHz 6.72743 GHz -52.95 dBm -55.46 B -15.46 db
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ssamonias. FCC RADIO TEST REPORT Report No. : FR411108P

EUT Mode 802.11ax HE20 106RU54

Plot on Channel 6415 MHz Plot on Channel 6875 MHz

Spectrum nél pectr nél
Ref Level 16,09 dém  Offset 27.09 dB Mode Auto Sweep Ref Level 16,59 dém  Offset 27.59 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
10 ! imit ¢heck PARS . imit gheck PABS
20C 10 daTse;
0d8 7 Jr ]l 0.de [ = _‘WH
and I | e |
ﬂ N / .
20 de - W[r\f \‘ = 204 - - —
-30 dém S i N . 04 | — [
ol = " < = T dem = - ‘J‘ =
-50 d8 b 50 de L] ™ M T
il Ths i I
g i — E—— I ) Ftitnpn |
-70 d -70d
-B0 der -80 df
CF 6.415 GHz 1001 pts Span 84.8 MHz | | CF 6.875 GHz 1001 pts pan 84.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.27 dBm RBW 300.000 kHz Peak Power 1.69 dBm RBW 300.000 kHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-42,400 MHz -31,800 MHz | 300.000 kHz 6.38172 GHz -55,64 dbm -60,11 db 11dB -42.000 MHz -31.500 MHz | 300.000 kHz 5.84270 GHz -56.88 obm -58.57 cb -18.57 db
-31.800 MHz -21.200 MHz 300.000 kHz 6.38350 GHz -59.43 dBm -50.71 d8 -20.04 dB -31.500 MHz -21.000 MHz 300.000 kHz. 6.84388 GHz -56.32 dBm -58.01 dB -18.44 dB
-21.200 MHz -11,600 MHz | 300.000 kHz 6.40327 GHz -43.07 dBm 43,34 dB -23.24.dB -21.000 MHz -11,500 MHz | 300.000 kHz 6.85471 GHz -47.06 dBm -48,75 dB -21,36 dB
-11.600 MHz -10.600 MHz | 300.000 kHz £.40345 GHz -43,14 dBm -43,42 dB -24,33 dB -11.500 MHz -10.500 MHz | 300.000 kHz 5.86355 GHz -40,74 dbm 42,43 dB -23,34d8
10,600 MHz 11,600 MHz | 300.000 kHz 6.42655 GHz -34.21 dbm -34.48 db -15,39 db 10,500 Mz 11,500 MHz | 300.000 kHz 5.86645 GHz -32.07 dbm -33.76 cb -14.67 db
11,600 MHz 21,200 MHz | 300.000 kHz 6.42673 GHz -34,79 dbm -35.06 db -14.95 db 11,500 MHz 21,000 MHz | 300.000 kHz 5.88654 GHz -32.38 dbm -34.07 B -14.04 db
21.200 MH2Z 31.800 MH2z 300.000 kHz 6.44667 GHZ -59.43 dBm -59.70 dB -19.84 dB 21.000 MHZ 31.500 MH2z 300.000 kHz 6.90579 GH2 -50.17 dBm -51.86 dB -12.68 dB
31,800 MHz 42,400 MHz | 300,000 kHz 6.44684 GHz -58.,34 dBm 58,61 db -18,61dB 31,500 MHz 42,000 MHz | 300.000 kHz 5.90679 GHz 51,15 dBm 52,84 db -12 85 dB
L ) L ] -
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MIMO <Ant. 6+7(6)>

EUT Mode 802.11ax HE40 Full RU

Plot on Channel 5965 MHz Plot on Channel 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,79 dém  Offset 26.75 dB Mode Auto Sweep Ref Level 15,52 dém  Offset 26.32 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 5.965 GHz 1001 pts pan 164.006 MHz | | CF 6.205 GHz 1001 pts Span 163.968 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 3.44 dBm RBW 1.000 MHz Peak Power 3.09 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-92.048 MHz | -61.536 MHz 1.000 MHz 5.50322 GHz -53,14 dbm -56.58 db -16.58 db 81984 MHz | -61.486 MHz 1.000 MHz 5.14310 GHz 54,04 dbm 57,13 cb -17.13.db
-61.536 MHz 41,024 MHz 1.000 MHz 5.90355 GHz -53.21 dBm -56.65 dB -16.70 d8 -61.488 MHz -40.992 MHz 1.000 MHz 6.143509 GHz -54.12 dBm -57.22 dB -17.26 d8
41024 MHz | -21.512 MHz 1.000 MHz 5.94341 GHz -33.98 dBm -37.43dB -17.40 dB 40,952 MHz | 21,496 MHz 1.000 MHz 6.18342 GHz -34.56 dBm -37.65 dB -17.61dB
21512 MHz | 20512 MHz 1,000 MHz 5.94357 GHz -33.22 dBm -36,66 dB -18,33 dB 21496 MHz | -20,496 MHz 1,000 MHz 5.16359 GHz -33.91 dbm -37.00 B -18,67 dB
20,512 MHz 21,512 MHz 1,000 MHz 5.88643 GHz -33.71 dBm -37.15 dB -1852 dB 20,436 MHz 21426 MHz 1,000 MHz 6.22641 GHz -33.54 dBm -37.03 dB -18.70 dB
21,512 MHz 41,024 MHz 1.000 MHz 5.98650 GHz -34.52 dbm -37.96 db -17.93 db 21,496 MHz 40,992 MHz 1.000 MHz 56.20658 GHz -34.56 dbm -37.66 dB -17.62 dB
41.024 MH2Z 61.536 MH2 1,000 MHz 6.02645 GH2Z -52.95 dBm -56.39 dB -16.44 dB 40,992 MHZ 61,488 MH2 1.000 MHz 6.26641 GHZ -53.78 dBm -56.88 dB -16,92 d8
61,536 MHz 82,048 MHz 1,000 MHz 6.02760 GHz -52,97 dBm -56,42 dB -16,42 dB 61.488 MHz 81,984 MHz 1,000 MHz 6.26673 GHz 53,67 dBm -56.76 B -16.76 dB

Plot on Channel 6405 MHz Plot on Channel 6565 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.00 dm  Offset 27.00 dp Mode Auto Sweep RefLevel 16.18 dBm  Offset 27.18 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.405 GHz 1001 pts pan 164.928 MHz | | CF 6.565 GHz 1001 pts Span 163.84 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 3.28 dBm RBW 1.000 MHz Peak Power 4.06 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-B2.464 MHz | -61.948 MHz 1.000 MHz 6.34307 GHz -53,43 dBm -56.71 db -16.71dB -B1.920 MHz | -61.44D MHz 1.000 MHz 5.50348 GHz 51,92 dbm -55.36 cb -15.36 cb
-61.848 MHz 41,232 MHz 1.000 MHz 6.34323 GHz -53.56 dBm -56.84 dB -16.89 d8 -61.440 MHz -40.960 MHz 1.000 MHz 6.50381 GHz -52.01 dBm -56.07 dB -16.22 dB
41232 MHz | -21.616 MHz 1.000 MHz 6.38330 GHz -34.56 dBm -37.84 dB -17.80 dB 40,960 MHz | -21,480 MHz 1.000 MHz 6.54344 GHz -33.65 dBm -37.71dB -17.68 dB
21616 MHz | -20.616 MHz 1,000 MHz 5.36347 GHz -33.62 dBm -37.10 dB -18,77 dB 21480 MHz | -20,480 MHz 1,000 MHz 554360 GHz -32.69 dbm -36.75 db -18.42 db
20616 MHz 21,616 MHz 1,000 MHz 6.42653 GHz -34,43 dBm -37.77 dB -19.44 dB 20,430 MHz 21480 MHz 1,000 MHz 6.58640 GHz -33.08 dBm -37.14 dB -18.81dB
21,616 MHz 41,232 MHz 1.000 MHz 56.42670 GHz -35.21 dbm -38,49 db -18,45 db 21,480 MHz 40,950 MHz 1.000 MHz 5.58656 GHz -33.93 dbm -37.99 dB -17.96 db
41.232 MH2 61.848 MH2 1.000 MHz 6.46677 GHZ -53.69 dBm -56.97 dB -17.02 d8 40.960 MHZ 61.440 MH2 1.000 MHz 6.62636 GHZ -52.31 dBm -56.37 dB -16.42 dB
61.848 MHz 82,464 MHz 1,000 MHz 6.46726 GHz -53,78 dBm -57,06 dB -17.06 dB 61,440 MHz 81,520 MHz 1,000 MHz 6.62734 GHz 52,27 dBm -56.33 dB -16.33 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Plot on Channel 6685 MHz

Ref Level 16,35 dBm
SGL Count 100/100

Offset 27.35 dB Mode Auto Sweep

Plot on Channel 6885 MHz

Ref Level 16.65 dBm
SGL Count 100/100

Offset 27.65 d8 Mode Auto Sweep

@ 1R AvgPwr @ 1R AvgPwr
imit dheck PABS “Limit dheck PABS

w démvul 10 dim5gy
nde i i | o dB ‘If — ]
ﬁ 1l \

] [ ] |
20 d - = 20d - =

f - —1 ] i
-30 der — i — =30 d - i =
400 d - f \ - -40 dBm: . \ -
- N " e

50 dB e — | BT - —
60 dB 60 dB
=70 d 70 d
80 d -60 dem
CF 6.685 GHz 1001 pts Span 165.44 MHz CF 6.885 GHz 1001 pts Span 165.12 MHz

Spectrum Emission Mask
Peak Power 3.84 dBm

Standard: None

RBW 1.000 MHz

Spectrum Emission Mask
Peak Power 3.87 dBm

Standard: None

RBW 1.000 MHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-82.560 MHz | -61,920 MHz 1.000 MHz 6.82052 GHz ~51.36 dBm 55,23 0B
61920 MHz | -41.280 MHz 1,000 MHz £.82316 GHz 51,42 dBm 55.20 dB
41,280 MHz | -21.64D MHz 1,000 MHz 6.86326 GHz -34.40 dBm -38.27 cb
21640 MHz | 20,640 MHz 1,000 MHz 6.86344 Ghz -33.63 dBm -37.51dB
20.640 MHz 21,640 MHz 1,000 MHz 6.90656 GHz -33.52 dBm -37.39 dB
21,640 MHz 41,280 MHz 1,000 MHz 6.90672 GHz -34.20 dBm -38.07 dB
41.280 MHz 61,220 MHz 1,000 MHz 634684 GHz 51,17 dBm 55.04 dB
61,920 MHz 62,560 MHz 1,000 MHz £.94733 GHz 51,12 dBm 55,00 dB

Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-82.720 MHz -62.040 MHz 1,000 MHz 6.62271 GHz -53.26 dBm -57.10 d@ -17.10 dB
62,040 MHz | 41,350 MHz 1,000 MHz £.62304 GHz -53.27 dém -57.11d8 -17.15d8
-41.360 MHz -21.680 MHz 1.000 MHz 6.66324 GHz -34.41 dBm -38.25 dB -18.22 dB
-21.680 MHz -20.680 MHz 1.000 MHz 6.66340 GHz -33.47 dBm -37.31 dA -18.98 dB

20680 MHz 21,680 MHz 1.000 MHz 6.70660 GHz -33.82 dBm -37.73 dB -19.39 de

21.680 MHz 41.360 MHz 1,000 MHz 6.70676 GHz -34.80 dBm -38.64 dB -18.61d8

41360 MHz 62,040 MHz 1,000 MHz 6.74673 GHz -52,56 dBm -56,40 dB -16,54 dB

62.040 MHz A2.720 MHz 1.000 MHz 6.74762 GHz -52.68 dBm 56.52 df -16.52 dB
Dat 17:18:14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

EUT Mode 802.11ax HE40 242RU61

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,76 dém  Offset 26.76 db Mode Auto Sweep Ref Level 15,59 dém  Offset 26.95 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 5.965 GHz 1001 pts pan 164.006 MHz | | CF 6.205 GHz 1001 pts Span 163.968 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 3.23 dBm RBW 1.000 MHz Peak Power 2.57 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-92.048 MHz | -61.536 MHz 1.000 MHz 5.50289 GHz -52.,78 dbm -56.01 -16.01db 81984 MHz | -61.486 MHz 1.000 MHz 5.14310 GHz -53.93 cbm -56.50 &b -16.,50 db
-61.536 MHz 41,024 MHz 1.000 MHz 5.90387 GHz -52.83 dBm -56.06 dB -16.30 d8 -61.488 MHz -40.992 MHz 1.000 MHz 6.143509 GHz -53.87 dBm -56.44 dB -16.49 d8
41024 MHz | -21.512 MHz 1.000 MHz 5.94341 GHz 29,31 dBm -32.54 dB -1251d8 40,952 MHz | 21,496 MHz 1.000 MHz 6.18342 GHz -30.12 dBm 32,70 dB -12.66 dB
21512 MHz | 20512 MHz 1,000 MHz 5.94357 GHz -29,27 dBm -32,50 dB -14,17 dB 21496 MHz | -20,496 MHz 1,000 MHz 5.16359 GHz 29,65 dbm 3222 dB -13.89 dB
20,512 MHz 21,512 MHz 1,000 MHz 5.88643 GHz -39.80 dbm -43,02 db -24.69 db 20,436 MHz 21,436 MHz 1,000 MHz 622641 GHz -39.51 dBbm -42.43 dB -24,14 dB
21,512 MHz 41,024 MHz 1.000 MHz 5.98650 GHz -39.,68 dbm -42,91 db -22.,88 db 21,496 MHz 40,992 MHz 1.000 MHz 5.20707 GHz -40.26 dBm 42,83 0B -22,60 db
41.024 MH2Z 61.536 MH2 1,000 MHz 6.02629 GH2Z -52.41 dBm -55.64 dB -15.78 d8 40,992 MHZ 61,488 MH2 1.000 MHz 6.26641 GHZ -53.81 dBm -56.38 dB -16.43 d8
61,536 MHz 82,048 MHz 1,000 MHz 6.03023 GHz -52,73 dBm -55,96 dB -15.96 dB 61.488 MHz 81,984 MHz 1,000 MHz 6.2685+ GHz -53.95 dBm -56.52 dB -16.52 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.15 dem  Offset 27.15 db Mode Auto Sweep Ref Level 16,32 dém  Offset 27.32 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.565 GHz 1001 pts Span 163.84 MHz | |(CF 6.685 GHz 1001 pts Span 165.44 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 3.18 dBm RBW 1.000 MHz Peak Power 3.22 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
81920 MHz | -61.440 MHz 1.000 MHz 5.50200 GHz -52.,64 dbm -56.03 db -16.03 db 92,720 MHz | -62.040 MHz 1.000 MHz 6.62188 GHz -52.73 obm -55.54 cb -15.34 ch
-61.440 MHz -40.960 MHz 1.000 MHz 6.50381 GHz -53.19 dBm -56.38 dB -16.52 d8 -62.040 MHz 41,360 MHz 1.000 MHz 6.62337 GHz -53.05 dBm -56.27 dB -16.51 dB
40,960 MHz | -21,480 MHz 1.000 MHz 6.54344 GHz -29,77 dBm -32,95 dB -12.92 dB 41,360 MHz | -21,680 MHz 1.000 MHz 6.66324 GHz 29,61 dBm -32.83 dB -12,80 dB
21480 MHz | -20,480 MHz 1,000 MHz 554360 GHz -28,92 dBm -32,10 dB -13.77 dB 21680 MHz | -20,660 MHz 1,000 MHz 5.66340 GHz 29,57 dbm 32,79 db -14.46 db
20,430 MHz 21480 MHz 1,000 MHz 6.58640 GHz -40,14 dBm -43,32 dB -24,59 dB 20,680 MHz 21,680 MHz 1,000 MHz 56.70660 GHz -40.10 dbm 4332 B 24,33 db
21,480 MHz 40,950 MHz 1.000 MHz 5.58689 GHz -39.61 dbm -42,80 db -22,63 db 21.680 MHz 41,360 MHz 1.000 MHz 56.70726 GHz -40.56 dBm -43.78 dB 2354 dB
40.960 MHZ 61.440 MH2 1.000 MHz 6.62636 GHZ -53.86 dBm -57.05 dB -17.09 d8 41.360 MH2Z 62,040 MH2 1.000 MHz 6.74613 GH2 -53.19 dBm -56.41 dB -16.94 dB
61,440 MHz 81,520 MHz 1,000 MHz 6.62701 GHz -53.54 dBm -56,72 dB -16,72 dB 62.040 MHz 82,720 MHz 1,000 MHz 6.74729 GHz 53,24 dBm -56.46 B -16.46 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FR411108P

EUT Mode 802.11ax HE40 242RU62

Plot on Channel 6405 MHz Plot on Channel 6885 MHz

Spectrum nél pectr nél

Ref Level 15,57 dém  Offset 26.37 dB Mode Auto Sweep Ref Level 16,62 dém  Offset 27.52 db Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
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CF 6.405 GHz 1001 pts CF 6.885 GHz 1001 pts Span 165.12 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None

Peak Power 2.73 dBm RBW 1.000 MHz Peak Power 2.96 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit

-92.464 MHz 61,840 MHz 1.000 MHz 6.34152 GHz -52,47 dbm -55.20 db .20 dB -82.560 MHz 61,920 MHz 1.000 MHz 6.82234 GHz -50.21 dbm -53.18 db -13.18 db
-61.848 MHz 41,232 MHz 1.000 MHz 6.34356 GHz -53.00 dBm -55.73 dB -15.97 d8 -61.920 MHz 41,280 MHz 1.000 MHz 6.82316 GHz -50.14 dBm -53.10 dB -13.15 d8
41,232 MHz 21,616 MHz 1.000 MHz 6.38281 GHz -39.57 dBm -42,30 dB -22.07 db -41.280 MHz 21,640 MHz 1.000 MHz 6.84535 GHz -44.71 dBm -47.68 dB -20,59 dB
-2L.616 MHz -20.616 MHz 1,000 MHz 6.38347 GHz -39.02 dBm 41,75 db -23.41dp -21.640 MHz -20.640 MHz 1,000 MHz 686344 GHz -38.07 dbm 41,03 db 22,70 dB
20,616 MHz 21,616 MHz 1,000 MHz 6.42653 GHz -30,15 dbm -32,68 db -14.54 db 20,640 MHz 21,640 MHz 1,000 MHz 5.30656 GHz -22.88 dbm -32.84 B -14.51dp
21616 MHz 41,232 MHz 1.000 MHz 642670 GHz -30,50 dbm -33.23 dB -13,20 db 21.640 MHz 41,280 MHz 1.000 MHz 6.90672 GHz -30.38 dbm -33.35 dB -1331d8
41.232 MH2 61.848 MH2 1,000 MHz 65.46644 GHZ -53.73 dBm -56.46 dB -16.70 d8 41.280 MH2Z 61,920 MH2 1.000 MHz 6.94684 GH2 -51.31 dBm -54.28 dB -14.32 dB
61,848 MHz 82,464 MHz 1,000 MHz 646924 GHz -53,58 dBm 56,31 dB -16.31 dB 61,920 MHz 52,560 MHz 1,000 MHz 6.94733 GHz -51.02 dBm 53.99 db -13.99 dB
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MIMO <Ant. 6+7(7)>

EUT Mode 802.11ax HE40 Full RU

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.60 dém  Offset 26.50 dB Mode Auto Sweep Ref Level 15,52 dém  Offset 26.92 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
10 gt fheck paks 10 gt fheck PABS
P< 200 P< 200
od : ' od = =
It il It
-10 dem 1| 10 de \‘L
-
-20 dem —— = [ -20 dem — =
— i —
o L ] 1 o _ L | |
e ] \
S0 d = s0d e
= — SN  pa— ]
-60 dey -60 d
70 dem -70 de
-80 dem -80 dem
CF 5.965 GHz 1001 pts Span 164.672 MHz | |( CF 6.205 GHz 1001 pts Span 165.184 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 3.52 dBm RBW 1.000 MHz Peak Power 3.22 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | Powerabs | powerRel | alimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-82.336 MHz 61,752 MHz 1.000 MHz 5.50020 GHz -53,47 dbm -56.59 db -16.,59 db -82.552 MHz 61,944 MHz 1.000 MHz 5.13008 GHz 54,15 dbm 57,42 cb -17 42 db
-61.752 MHz 41,168 MHz 1.000 MHz 5.90333 GHz -53.55 dBm -57.07 d& -17.12 d8 -61.944 MHz 41,206 MHz 1.000 MHz 6.14314 GHz -54.31 dBm -57.53 dB -17.58 d8
-+1.168 MHz 21,584 MHz 1.000 MHz 5.94333 GHz -34.47 dBm -37.99 dB -17.95 dB 41,296 MHz 21,648 MHz 1.000 MHz 6.18327 GHz -34.93 dBm -38.16 B -18.12 dB
-21.584 MHz -20.584 MHz 1,000 MHz 5.94350 GHz -33.53 dBm -37.05 dB -18.72dB 21,648 MHz -20.648 MHz 1,000 MHz 5.16344 GHz -34,10 dbm -37.32dB -18,99 dB
20,554 MHz 21,584 MHz 1,000 MHz 5.88650 GHz -33.65 dbm -37.17 db -18,83 db 20,649 MHz 21,648 MHz 1,000 MHz 5.22656 GHz -34.35 dbm -37.57 cb -19.24 dp
21,584 MHz 41,168 MHz 1.000 MHz 5.98667 GHz -34,43 dbm -37.95 db -17.91dB 21,648 MHz 41,296 MHz 1.000 MHz 5.20673 GHz -35.08 dbm -38.30 dB -18,27 db
41.168 MH2Z 61,752 MH2 1,000 MHz 6.02650 GH2Z -53.27 dBm -56.79 dB -16.93 d8 41.296 MH2Z 61,944 MH2 1.000 MHz 6.26686 GHZ -54.14 dBm -57.36 dB. -17.41 d8
61.752 MHz 82,336 MHz 1,000 MHz 6.02683 GHz -53,25 dBm -56,77 dB -16,77 dB 61944 MHz 82,592 MHz 1,000 MHz 6.27017 GHz -54.03 dBm -57.25 db -17.25 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.50 dem  Offset 26.30 dp Mode Auto Sweep Ref Level 16,29 dém  Offset 27.2 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.405 GHz 1001 pts pan 163.264 MHz | | CF 6.565 GHz 1001 pts Span 164.544 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 3.18 dBm RBW 1.000 MHz Peak Power 3.69 dBm RBW 1.000 MHz
Range Low Range Up RBW Frequency | Powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-81.632 MHz 61,224 MHz 1.000 MHz 5.34208 GHz -54.,30 dbm -57,48 db -17.48 db -82.272 MHz 61,704 MHz 1.000 MHz 650321 GHz -53.05 cbm -56.74 cb -16.74 ch
-61.224 MHz -40.816 MHz 1.000 MHz 6.34386 GHz -54.33 dBm -57.50 dB -17.55 d8 -61.704 MHz 41,136 MHz 1.000 MHz 6.50338 GHz -53.13 dBm -56.82 dB -16.87 dB
40,816 MHz -21,408 MHz 1.000 MHz 6.38351 GHz -33.43 dBm -36.61 dB -16,57 dB 41,136 MHz 21,568 MHz 1.000 MHz 6.54335 GHz -33.88 dBm -37.58 dB -17.54 dB
-21.408 MHz -20.408 MHz 1,000 MHz 5.38368 GHz -32,65 dBm -35.62 dB -17,49 dB 21,568 MHz -20.568 MHz 1,000 MHz 554352 GHz -33.05 dbm -36.74 dB -18.41 dB
20,408 MHz 21,408 MHz 1,000 MHz 5.42632 GHz -33.32 dbm -36,50 db -18.16 db 20,560 MHz 21,568 MHz 1,000 MHz 556648 GHz -33.47 dbm -37.17 cb -18.83 cb
21,408 MHz 40,816 MHz 1.000 MHz 5.42649 GHz -34.23 dbm -37,41 dB -17.38 dB 21,568 MHz 41,136 MHz 1.000 MHz 5.58665 GHz -34.35 dbm -38.05 dB -18.01 0B
40.816 MHZ 61,224 MH2 1.000 MHz 6.46614 GHZ -54.42 dBm -57.59 dB -17 64 dB 41.136 MH2Z 61,704 MH2 1.000 MHz 6.62662 GHZ -53.34 dBm -57.03 dB -17.08 dB
61.224 MHz 81,632 MHz 1,000 MHz 6.46631 GHz -54.,39 dBm -57 56 dB -17 56 dB 61.704 MHz 82,272 MHz 1,000 MHz 6.62679 GHz -53,23 dbm -56.92 db -16.92 dB
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Plot on Channel 6685 MHz

Ref Level 16.36 dBm
SGL Count 100/100

Offset 27.36 d8 Mode Auto Sweep

Plot on Channel 6885 MHz

Ref Level 16.55 dBm
SGL Count 100/100

Offset 27.55 dB Mode Auto Sweep
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CF 6.685 GHz 1001 pts Span 164.416 MHZ CF 6.885 GHz 1001 pts Span 164.224 MHz

Spectrum Emission Mask Standard: None

Peak Power 3.97 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-82.208 MHz 61,656 MHz 1.000 MHz 6.62145 GHz -52,98 dBm -56.94 dB -16.94 dB
BLESE MHz | -41,104 MHz 1,000 MHz £.62343 GHz -53,17 d&m -57.13d8 -17.18d8
-41.104 MHz -21.552 MHz 1.000 MHz 6.66337 GHz -33,90 dBm -37.86 dB -17.83 dB
-21.552 MHz -20.552 MHz 1.000 MHz 6.66353 GHz -32.87 dBm -36.83 dB -18.50 dB
20.552 MHz 21,552 MHz 1,000 MHz 6.70647 GHz -33.35 dBm -37.31d8 -18.98 dB
21.552 MHz 41.104 MHz 1,000 MHz 6.70663 GHz -33,99 dBm -37.96 dB -17.93d8
41104 MHz 61,656 MHz 1,000 MHz 6.74657 GHz -53,36 dBm -57.33dB -17.37dB
61.656 MHz A2.208 MHz 1.000 MHz 6.74756 GHz -53.36 dBm 57.32 dB -17.32 dB

Spectrum Emission Mask Standard: None

Peak Power 3.41dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-82.112 MHz -61.584 MHz 1.000 MHz 65.82202 GHz -52.58 dbm -55.98 dB
61584 MHz | -41.056 MHz 1,000 MHz £.82350 GHz 52,50 dBm 55.91dB
-41.056 MHz -21.528 MHz 1.000 MHz 6.86339 GHz -33.97 dbm -37.37 dB
-21.528 MHz -20.528 MHz 1.000 MHz 6.86356 GHz -32.93 dBm -36.33 dB
20.528 MHz 21,528 MHz 1,000 MHz 6.90644 GHz -33.40 dBm -36.81 dB
21.528 MHz 41.056 MHz 1,000 MHz 5.90661 GHz -34.19 dbm -37.60 db
41056 MHz 61,564 MHz 1,000 MHz 634650 GHz 52.72 dBm 56.12 dB
61.584 MHz A2.112 MHz 1.000 MHz 6.94814 GHz -52.59 dBm 56.00 db
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EUT Mode 802.11ax HE40 242RU61

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘

Ref Level 15,62 dém  Offset 26.62 db Mode Auto Sweep RefLevel 15,84 dBm  Offset 26,84 d® Mode Auto Sweep
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CF 5.965 GHz 1001 pts Span 164.672 MHz | |( CF 6.205 GHz 1001 pts Span 165.184 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None

Peak Power 3.35 dBm RBW 1.000 MHz Peak Power 2.97 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | Ppowerabs | PowerRel |  aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit

92,336 MHz | 61,752 MHz 1.000 MHz 5.80201 GHz -52,32 dbm -55,67 db -15.67 db 92,552 MHz | -61.944 MHz 1.000 MHz 5.14215 GHz -53.33 dbm -56.30 &b -16,30 db
-61.752 MHz 41,168 MHz 1.000 MHz 5.90333 GHz -52.24 dBm -55.59 dB -15.64 d8 -61.944 MHz 41,206 MHz 1.000 MHz 6.14363 GHz -53.42 dBm -56.30 dB -16.72 d8
41,166 MHz | -21.584 MHz 1.000 MHz 5.94333 GHz -30.10 dBm -33,45 dB -13.41dB 41,286 MHz | -21.648 MHz 1.000 MHz 6.18327 GHz -30.68 dBm -33.66 B -13.63 dB
21584 MHz | -20,584 MHz 1,000 MHz 5.94350 GHz -29,19 dBm -32,54 d -14.21d8 21648 MHz | -20,648 MHz 1,000 MHz 5.16344 GHz -30.04 dbm -33.01dB -14.67 dB
20584 MHz 21,564 MHz 1,000 MHz 5.38650 GHz -39,70 dBm -43,04 dB -2471dB 20,648 MHz 21,648 MHz 1,000 MHz 6.22656 GHz -40.78 dBm -43.74 dB -25.41dB
21,584 MHz 41,168 MHz 1.000 MHz 5.98683 GHz -39,66 dbm -43,01 db -22,91 dB 21,648 MHz 41,296 MHz 1.000 MHz 56.20706 GHz 41,01 dbm -43.98 dB -23.81dB
41.168 MH2Z 61,752 MH2 1,000 MHz 6.02650 GH2Z -52.18 dBm -55.53 dB -15.67 d8 41.296 MH2Z 61,944 MH2 1.000 MHz 6.26670 GHZ -53.76 dBm -56.72 dB -16.87 d8
61.752 MHz 82,336 MHz 1,000 MHz 6.02782 GHz -52,15 dBm -55,50 dB -15,50 dB 61944 MHz 82,592 MHz 1,000 MHz 6.26736 GHz -53.94 dBbm -56.90 db -16.,90 dB

Plot on Channel 6565
Spectrum

Ref Level 16.31 dBm
SGL Count 100/100

MHz

oOffset 27.31 dp Mode Auto Sweep

Plot on Channel 6685
pect 1l

Ref Level 16.38 dBm
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oOffset 27.38 d& Mode Auto Sweep
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CF 6.565 GHz 1001 pts Span 164.544 MHz | |(CF 6.685 GHz 1001 pts Span 164.416 MHz

Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None

Peak Power 3.29 dBm RBW 1.000 MHz Peak Power 3.38 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit

92,272 MHz | 61,704 MHz 1.000 MHz 650272 GHz -52.,64 dbm -56.,13 db -16,13 db 92,208 MHz | -61.656 MHz 1.000 MHz 6.62112 GHz -52.70 dbm -56.08 cb -16.08 db
-61.704 MHz 41,136 MHz 1.000 MHz 6.50387 GHz -52.85 dBm -56.14 dB -16.48 d8 -61.656 MHz 41,104 MHz 1.000 MHz 6.62376 GHz -52.80 dBm -56.18 dB -16.42 dB
41,136 MHz | -21.568 MHz 1.000 MHz 6.54335 GHz -29.95 dBm -33.24dB -13.20 dB 41,104 MHz | -21.552 MHz 1.000 MHz 6.66337 GHz -29.68 dBm -33.06 dB -13.03 dB
21568 MHz | -20.568 MHz 1,000 MHz 554352 GHz -29,35 dBm -32,65 dB -14,31d8 21552 MHz | -20.552 MHz 1,000 MHz 6.66353 GHz 29,00 dbm -32.38 dB -14.05 db
20,568 MHz 21,568 MHz 1,000 MHz 6.58648 GHz -40,23 dBm -43,58 dB -25.25 dB 20552 MHz 21,552 MHz 1,000 MHz 6.70647 GHz -40.04 dBm -43.42 dB -25.0% dB
21,568 MHz 41,136 MHz 1.000 MHz 5.58681 GHz -40,44 dbm 43,74 db -23.64 db 21,552 MHz 41,104 MHz 1.000 MHz 56.70729 GHz -40.20 dBm -43.58 B 2328 dB
41.136 MH2Z 61,704 MH2 1.000 MHz 6.62662 GHZ -53.21 dBm -56,50 dB -16,55 d8 41.104 MH2Z 61.656 MH2 1.000 MHz 6.74624 GHZ -52.76 dBm -56.14 dB -16.38 dB
61.704 MHz 82,272 MHz 1,000 MHz 6.62744 GHz -53,34 dBm -56.64 dB -16.64 dB 61.656 MHz 82,208 MHz 1,000 MHz 6.74690 GHz -52,83 dbm -56.21 dB -16.21 dB
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EUT Mode 802.11ax HE40 242RU62

Plot on Channel 6405 MHz Plot on Channel 6885 MHz
Spectrum [@ pectr [@

Ref Level 15,52 dém  Offset 26.32 dB Mode Auto Sweep Ref Level 16,57 dém  Offset 27.57 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.405 GHz 1001 pts Span 163.264 MHz | |( CF 6.885 GHz 1001 pts Span 164.224 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 3.19 dBm RBW 1.000 MHz Peak Power 3.31 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW |__Frequency Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-81.632 MHz 61,224 MHz 1.000 MHz 6.34320 GHz -53.56 dbm -56.75 db -16.75 db -82.112 MHz 61,564 MHz 1.000 MHz 6.82301 GHz -50.85 dbm 54,16 cb -14.16 db
-61.224 MHz -40.816 MHz 1.000 MHz 6.34386 GHz -54.20 dBm -57.29 dB <17 .44 d8 -61.584 MHz -41.056 MHz 1.000 MHz 6.82383 GHz -50.62 dBm -53.93 dB -14.17 d8
40,816 MHz -21,408 MHz 1.000 MHz 6.38351 GHz -38.68 dBm -41,67 dB -21.84dB -+1.056 MHz 21,528 MHz 1.000 MHz 6.86339 GHz -38.27 dBm 41,58 dB 21,55 dB
-21.408 MHz -20.408 MHz 1,000 MHz 6.38368 GHz -39,33 dBm -42,53 d -24,19 di 21,528 MHz -20.528 MHz 1,000 MHz 5.86356 GHz -38,37 dbm 41,66 db -23,34d8
20,408 MHz 21,408 MHz 1,000 MHz 6.42632 GHz -29.68 dbm -32,88 db -14.54 db 20,520 MHz 21,528 MHz 1,000 MHz 5.30644 GHz -22.27 dbm -32.56 cb -14.25 db
21,408 MHz 40,816 MHz 1.000 MHz 6.42665 GHz -20,64 dbm -32,83 dB -12,73 dB 21,528 MHz 41,056 MHz 1.000 MHz 5690661 GHz 29,46 dBm -32.77 dB -12,74 dB
40.816 MHZ 61,224 MH2 1,000 MHz 6.46500 GHZ -53.74 dBm -56.93 dB -17 65 d8 41.056 MHZ 61.584 MH2 1.000 MHz 6.94617 GHZ -50.81 dBm -54.12 dB -14.36 dB
61.224 MHz 81,632 MHz 1,000 MHz 646941 GHz -53.68 dBm 56,67 db -16.87 dB 61,584 MHz 82,112 MHz 1,000 MHz 6.94946 GHz -51,05 dBm 54,36 o -14,36 dB

TEL : 886-3-327-0868 Page Number 1 A2-34 of 50
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

MIMO <Ant. 6+7(6)>

EUT Mode 802.11ax HES8O0 Full R

U

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.60 dém  Offset 26.50 dB Mode Auto FFT Ref Level 15,95 dm  Offset 26.35 dp Mode Auto FFT
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CF 5.985 GHz 1001 pts Span 327.424 MHz | |(CF 6.225 GHz 1001 pts pan 325.888 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.15 dBm RBW 1.000 MHz Peak Power 0.42 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit
-163.712 MHz | -122,784 MHz 1.000 MHz 5.85256 GHz -52.,62 dbm -53,77 db -13.77 db -162.944 MHz | -122,208 MHz 1.000 MHz 5.09122 GHz -53.50 cbm -53.92 cb -13.52 db
-122.784 MHz -81.856 MHz 1.000 MHz 5.86238 GHz -52.91 dBm -54.06 dB -14.11 d8 -122.208 MHz -81.472 MHz 1.000 MHz 6.10295 GHz -54.11 dBm -54.53 dB -14.58 dB
BLESE MHz | 41,928 MHz 1.000 MHz 5.94291 GHz -34.76 dBm -35.91dB -15.68 dB BLATZ MHz | 41,736 MHz 1.000 MHz 6.18310 GHz 34,34 dBm -34.75 dB 1472 dB
41,028 MHz | -40,928 MHz 1,000 MHz 5.94324 GHz -34.84 dBm -36,00 dB -19,33 d8 41,736 MHz | -40,736 MHz 1,000 MHz 5.16343 GHz -35.30 dbm 3572 dB -19,06 dB
40,928 MHz 41,326 MHz 1,000 MHz 6.02676 GHz -35.68 dBm -36,84 dB -20.17 dB 40736 MHz 41736 MHz 1,000 MHz 6.26657 GHz -33.68 dBm -34.10 dB -17.44 dB
41,928 MHz 81,856 MHz 1.000 MHz 6.02709 GHz -35,75 dbm -36,90 db -16.,87 dB 41,736 MHz 81,472 MHz 1.000 MHz 56.26690 GHz -37.50 dbm -37.92 dB -17.88 dB
81.856 MH2Z 122,784 MH2 1,000 MHz 6.10664 GH2Z -52.08 dBm -53.23dp -1357 d@ 81.472 MH2Z 122,208 MH2 1.000 MHz 6.34705 GH2 -53.99 dBm -54.40 dB -14.45 d@
122784 MHz | 163.712 MHz 1,000 MHz 6.12301 GHz -52,16 dBm -53,31 dB -13,31d8 122.208 MHz | 162,944 MHz 1,000 MHz 6.35291 GHz 53,17 dBm 53,59 db -13,59 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.03 dm  Offset 27.03 dp Mode Auto FFT Ref Level 16,34 dm  Offset 27.34 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.385 GHz 1001 pts Span 326.784 MHz | |(CF 6.625 GHz 1001 pts Span 325.376 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.33 dBm RBW 1.000 MHz Peak Power 0.25 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel ALimit
-163.352 MHz | -122,544 MHz 1.000 MHz 6.25637 GHz -52,70 dbm -54.04 db -14.04 db -162.688 MHz | -122,016 MHz 1.000 MHz 6.48232 GHz -53.07 cbm 5331 ¢ch -13.31 6B
-122.544 MHz -81.606 MHz 1.000 MHz 6.26262 GHz -52.82 dBm -54.15 dB -14.20 dB -122.016 MHz -81.344 MHz 1.000 MHz 6.50315 GHz -52.97 dBm -53.22 dB -13.27 dB
BLASE MHz | 41,848 MHz 1.000 MHz 6.34299 GHz -34.06 dBm -35,39 dB -15,36 dB 81344 MHz | 41,672 MHz 1.000 MHz 6.58317 GHz -33.94 dBm 34,19 B -14.15 B
41,848 MHz | -40,848 MHz 1,000 MHz 5.34332 GHz -34,39 dBm -35,73 dB -19,06 dB 41672 MHz | -40,672 MHz 1,000 MHz 556349 GHz -34.99 dbm 3524 db -18.57 db
40,548 MHz 41,846 MHz 1,000 MHz 6.42668 GHz -34.71 dBm -36,05 dB -19.38 dB 40,672 MHz 41,672 MHz 1,000 MHz 56.66651 GHz -33.02 dbm -33.27 cB -16.50 cb
41648 MHz 81,606 MHz 1.000 MHz 6.42701 GHz -36,12 dbm -37 46 db -17,43 db 41672 MHz 81,344 MHz 1.000 MHz 6.66683 GHz -34.89 dbm -35.14 0B -15.10dB
81.696 MH2Z 122,544 MH2 1.000 MHz 6.50738 GH2 -54.83 dBm -56.16 dB -16.21 d8 81.344 MH2Z 122.016 MH2 1.000 MHz 6.74685 GH2 -54.51 dBm -54.76 dB -14.81 dB
122 544 MHz | 163,392 MHz 1,000 MHz £.50901 GHz -53,94 dBm -55,27 dB -15,27 dB 122.016 MHz | 162,688 MHz 1,000 MHz 6.76442 GHz 53,13 dBm 53,37 dB -13.37 dB
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Plot on Channel 6865 MHz

Ref Level 16.42 dem  Offset 27.42 d8 Mode Auto FFT

SGL Count 100/100

@ 1R AvgPwr

@ 1R AvgPwr

imit Jheck PAES imit Jheck PAES
w dém‘)m w dém)m
0dB 0 db
e i | s
-10 d8 ! -10 d8
20 di i — -20 d —
30 der =~ 30 der —
/ \ — —
=40rdem =g
7/ T b
-50 d8 50 de o v
| >~ E——— I VS R——— L R S R
.50 de 60 d&
-70 d =70 di
-80 df -80 df
CF 6.705 GHz 1001 pts Span 326.4 MHz CF 6.865 GHz 1001 pts Span 326.144 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 0.16 dBm RBW 1.000 MHz Peak Power 0.67 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-163.200 MHz |__-122,400 MHz 1.000 MHz 6.57297 GHz -52,62 dbm -52.78 db -12,78.d8B -163.072 MHz | -122,304 MHz 1.000 MHz 6.71677 GHz 52,73 0bm EERTED -13.40 0B
-122.400 MHz -81,600 MHz 1,000 MHz 6582765 GHz 53,13 dBm -53.29.dB -13.34d8 -122,304 MHz -81.536 MHz 1,000 MHz 56.74351 GHz -53.57 dbm 54,24 0 -14.46 db
-91.600 MHz -41,800 MHz 1.000 MHz 5.66304 GHz -35.35 dbm -35.51dp -15.48 db -91.536 MHz 41,766 MHz 1.000 MHz 56.82307 GHz -36.63 dbm -37.30 ¢ -17.27 cb
-41.800 MHz -40,800 MHz 1.000 MHz 6.66337 GHz -34,38 dBm -34.54 dB -17.87 d -41.768 MHz -40.768 MHz 1.000 MHz 6.82340 GHz -33.77 dbm 34,43 0B -17.77 0B
40.800 MHz 41,800 MHz 1,000 MHz 6.74663 GHz -34.10 dBm -34.26 dB -17 .60 dB 40.768 MHz 41,768 MHz 1,000 MHz 6.90660 GHz -35.77 dBm -19.77 dB.
41,800 MHz 81,600 MHz 1,000 MHz 5.74696 GHz -35,83 dBm -36,00 dB -15.96 d 41,768 MHz 81,536 MHz 1,000 MHz 5.90693 GHz -35.53 dbm -16.16 db
61,600 MHz | 122,400 MHz 1.000 MHz 6.82724 GHz -54.01 dBm -54.17 dB -14.22 dB 81,536 MHz | 122,304 MHz 1.000 MHz 6.98681 GHz -53.54 dbm -14.35dB
122,400 MHz | 163.200 MHz 1.000 MHz 5.82985 GHz -53.19 dbm 53,35 db -13,35 db 122,304 MHz | 163.072 MHz 1.000 MHz 5.99432 GHz -53.65 dbm 14,36 ob
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Plot on Channel 5985 MHz
Spectrum
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Plot on Channel 6225 MHz
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.69 dBm RBW 1.000 MHz Peak Power 0.25 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-163.712 MHz | -122.764 MHz 1.000 MHz 584241 GHz -51.21 dBm -51.90 db -11.50 db -162.944 MHz | -122.208 MHz 1.000 MHz 6.07686 GHz -53.74 dBm -53.55 db -13.99 db
-122.784 MHz -81.856 MHz 1.000 MHz 5.87646 GHz -47.97 dBm -48.66 dB -12.83 d8 -122.208 MHz -81.472 MHz 1.000 MHz 6.10361 GHz -53.72 dBm -53.98 db -14.22 dB
BLESE MHz | 41,928 MHz 1.000 MHz 594291 GHz -31.03 dBm 3172 dB -11,69 dB BLATZ MHz | 41,736 MHz 1.000 MHz 6.18310 GHz -31.33 dBm 31,58 dB -11.55 dB
41,028 MHz | -40,928 MHz 1,000 MHz 5.94324 GHz -34,46 dBm -35,15 dB -18,48 dB 41,736 MHz | -40,736 MHz 1,000 MHz 5.16343 GHz -33.41 dbm -33.66 db -17,00 dB
40,928 MHz 41,326 MHz 1,000 MHz 6.02676 GHz -48,36 dBm -43,05 dB -32.38 dB 40736 MHz 41736 MHz 1,000 MHz 6.26657 GHz -39.04 dBm -39.23 dB -22,62 dB
41,928 MHz 81,856 MHz 1.000 MHz 6.05164 GHz -48,11 dbm -48,80 db -23,85 db 41,736 MHz 81,472 MHz 1.000 MHz 56.30631 GHz -53.57 dbm -53.82 dB -25,85 db
81.856 MH2Z 122,784 MH2 1,000 MHz 6.10500 GHZ -50.91 dBm -51.60 dB -12.41 d8 81.472 MH2Z 122,208 MH2 1.000 MHz 6.34542 GH2 -54.42 dBm -54.68 dB -15.20 d8
122784 MHz | 163.712 MHz 1,000 MHz 6.14855 GHz -52,22 dBm -52,91 dB -12,91 dB 122.208 MHz | 162,944 MHz 1,000 MHz 6.35910 GHz -53.07 dBm 53,32 dB -13,32 dB
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Spectrum

Ref Level 16.35 dBm
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pect 1l

Ref Level 16.47 dém
SGL Count 100/100

MHz

oOffset 27.47 d& Mode Auto FFT

(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0 d8 0db o
] [ T |
-10.de \‘ -10 de| 1
\ ] A \ [ o
-20 -20 = A
sl 1, B [
-30 dem et / + =30 d —— / i ‘l
-50 de 50 d8 -
yo—— e T NP S | Bt A EAE LS
-50 d8 -50 d8
=70 d -70 d
-80 d -80 d
CF 6.625 GHz 1001 pts Span 325.376 MHz | |( CF 6.705 GHz 1001 pts pan 326.4 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 0.58 dBm RBW 1.000 MHz Peak Power -0.32 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.688 MHz | -122,016 MHz 1.000 MHz 5.46540 GHz -52,65 dbm -53,47 db -13,47 db -163.200 MHz | -122,400 MHz 1.000 MHz 657583 GHz 51,93 dbm 51,61 ch -11.61 B
-122.016 MHz -81.344 MHz 1.000 MHz 6.50315 GHz -53.02 dBm -53.60 dB -13.65 d8 -122.400 MHz -81.600 MHz 1.000 MHz 6.58276 GHz -51.30 dBm -50.98 dB -11.03 dB
81344 MHz | 41,672 MHz 1.000 MHz 6.58317 GHz -34.01 dBm -34.59 dB -14.55 dB 81600 MHz | 41,800 MHz 1.000 MHz 6.66304 GHz -32.87 dBm -32.56 dB 1252 B
41672 MHz | -40,672 MHz 1,000 MHz 556349 GHz -32,77 dBm -33,34d8 -16,68 dB 41,800 MHz | -40,800 MHz 1,000 MHz 6.66337 GHz -31.11 dbm -30.80 db 14,13 dB
40,672 MHz 41,672 MHz 1,000 MHz 6.66651 GHz -46,10 dBm -46,68 dB -30,01 dB 40,800 MHz 41,300 MHz 1,000 MHz 6.74663 GHz -43.42 dBm -43.10 dB -31.44dB
41672 MHz 81,344 MHz 1.000 MHz 56.66683 GHz -41,77 dbm -42,34 db -22,31d8 41,800 MHz 81,600 MHz 1.000 MHz 6.74696 GHz -44,55 dbm 44,23 dB 24,20 db
81.344 MH2Z 122.016 MH2 1.000 MHz 6.74555 GH2 -52.13 dBm -52.71d8 -13.14 d8 81.600 MHZ 122,400 MH2 1.000 MHz 6.82626 GHZ -53.64 dBm -53.32 dB -13.65 dB
122.016 MHz | 162,688 MHz 1,000 MHz 6.74978 GHz -53,37 dBm -53,95 dB -13,95 dB 122.400 MHz | 163.200 MHz 1,000 MHz 5.82985 GHz 53,29 dBm 52,97 dB -12.97 dB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.99 dBm RBW 1.000 MHz Peak Power 0.05 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-163.352 MHz | -122,544 MHz 1.000 MHz 6.25870 GHz -48,73 dbm ~#5,71 db 5.71db -163.072 MHz | -122,304 MHz 1.000 MHz 5.74253 GHz -50.12 cbm -50.16 cb -10,16 db
-122.544 MHz -81.606 MHz 1.000 MHz 6.26589 GHz -47.93 dBm -48.92 dB -9.93d8 -122.304 MHz -81.536 MHz 1.000 MHz 6.75721 GHz -45.48 dBm -45.53 dB -9.80 d&
-81.696 MHz 41,848 MHz 1.000 MHz 6.33286 GHz -38.15 dBm -39.14 dB -17.07 dB -81.536 MHz 41,768 MHz 1.000 MHz 6.81231 GHz -39.99 dBm -40,03 dB -17 84 dB
41,848 MHz -40,848 MHz 1,000 MHz 6.34332 GHz -42,83 dBm -43,62 dB -27.15 dB 41,768 MHz -40,768 MHz 1,000 MHz 5.82340 GHz -37.14 dbm -37.19dB -20,52 d
40,649 MHz 41,848 MHz 1,000 MHz 6.42668 GHz -26.64 dbm -29.62 db -12.96 db 40,760 MHz 41,768 MHz 1,000 MHz 5.30660 GHz -36.07 dbm -36.11¢B -19,45 db
41648 MHz 81,606 MHz 1.000 MHz 6.42701 GHz -35,31 dBm -36,30 db -16,26 db 41.768 MHz 81,536 MHz 1.000 MHz 5.90693 GHz -31.07 dbm -31.12dB -11,09 dB
81.696 MH2Z 122,544 MH2 1,000 MHz 6.50640 GH2Z -50.64 dBm -51.62 dB -11.96 d8 81.536 MH2Z 122,304 MH2 1.000 MHz 6.97214 GH2 -45.32 dBm -45.36 dB. -9.83d8
122 544 MHz | 163,392 MHz 1,000 MHz 652176 GHz -49,97 dBm 50,95 db -10,95 dB 122304 MHz | 163.072 MHz 1,000 MHz 7.00540 GHz -49,91 dbm 95 di -9.95 dB
L ) L ] -
Dat 11:59:49% Dat V8
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EUT Mode

802.11ax HE8O Full RU

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.35 dBm RBW 1.000 MHz Peak Power 0.52 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen: Power Abs Power Rel aLimit
-162.624 MHz | -121,368 MHz 1.000 MHz 5.83717 GHz -52,65 dbm -54.23 db -14.23 db -162.368 MHz | -121,776 MHz 1.000 MHz 6.09818 GHz -52.94 obm -53.46 cb -13,46 db
-121.968 MHz -81.312 MHz 1.000 MHz 5.86547 GHz -52.70 dBm -54.05 dB -14.77 d8 -121.776 MHz -81.184 MHz 1.000 MHz 6.10469 GHz -53.08 dBm -53.60 dB -14.03 dB
BL312 MHz | 41,656 MHz 1.000 MHz 5.94318 GHz -32.91 dBm -34,26 dB -14,22 dB 81184 MHz | 41,592 MHz 1.000 MHz 6.18325 GHz -34.64 dBm -35.16 0B -15.13 d8B
41656 MHz | -40,656 MHz 1,000 MHz 5.94351 GHz -33,25 dBm -34.60 d -17.93 d8 41592 MHz | -40,592 MHz 1,000 MHz 5.18357 GHz -33.85 dbm -34.37 db -17.71d8
40,656 MHz 41,656 MHz 1,000 MHz 6.02649 GHz -34,13 dBm -35.47 dB -18.81dB 40,592 MHz 41,592 MHz 1,000 MHz 6.26643 GHz -34.85 dBm -35.37 dB -18.70 dB
41656 MHz 81,312 MHz 1.000 MHz 6.02682 GHz -34.94 dbm -36,28 db -16.,25 db 41,532 MHz 81,184 MHz 1.000 MHz 56.26675 GHz -35.36 dbm -35.89 dB -15.85 db
81.312 MH2Z 121,968 MH2 1,000 MHz 6.10583 GH2Z -53.26 dBm -54.60 dB -14.94 dB 81.184 MH2Z 121.776 MH2 1.000 MHz 6.34661 GHZ -54.16 dBm -54.69 dB -14.73 dB
121.968 MHz | 162,624 MHz 1,000 MHz 6.10746 GHz -52,27 dBm -53,62 dB -13.62 dB 121776 MHz | 162,368 MHz 1,000 MHz 6.35019 GHz -52.96 dBbm 53,48 db -13,48 dB
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 1.02 dBm RBW 1.000 MHz Peak Power 1.00 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.436 MHz | -121,872 MHz 1.000 MHz 6.26167 GHz -54.17 dbm -55.15 db -15.19 db -163.712 MHz | -122,784 MHz 1.000 MHz 5.47717 GHz -52.93 obm -53.93 cb -13.53 cb
-121.872 MHz -81.248 MHz 1.000 MHz 6.26427 GHz -53.52 dBm -54.54 dB -14.88 d8 -122.784 MHz -81.856 MHz 1.000 MHz 6.50238 GHz -52.58 dBm -53.58 dB -13.63 dB
81,248 MHz | 41,624 MHz 1.000 MHz 6.34321 GHz -34.24 dBm -35,26 dB -15.23 dB BLESE MHz | 41,928 MHz 1.000 MHz 6.58291 GHz 34,74 dBm 3574 dB -15.71dB
41624 MHz | -40,624 MHz 1,000 MHz 5.34354 GHz -33.63 dBm -34.65 dB -17.98 dB 41,028 MHz | -40,928 MHz 1,000 MHz 556324 GHz -35.59 dbm -36.59 db -19.92 db
40,624 MHz 41,624 MHz 1,000 MHz 6.42646 GHz -35.45 dBm -36,43 dB -19.51dB 40,928 MHz 41,326 MHz 1,000 MHz 6.66676 GHz -35.02 dBm -36.03 dB -12.42 b
41.624 MHz 81,248 MHz 1.000 MHz 5.42679 GHz -35.50 dbm -36,52 db -16,48 db 41,928 MHz 81,856 MHz 1.000 MHz 6.66709 GHz -36.23 dbm -37.23dB -17.20dB
81.248 MH2Z 121.872 MH2 1.000 MHz 6.50671 GH2 -54.23 dBm -55.24 dB -15.29 d8 81.856 MH2Z 122,784 MH2 1.000 MHz 6.74664 GHZ -54.37 dBm -55.37 dB -15.71 dB
121872 MHz | 162.496 MHz 1,000 MHz 6.50833 GHz -53.91 dBm -54,93 dB -14.93 dB 122784 MHz | 163.712 MHz 1,000 MHz 6.74795 GHz 52,97 dBbm -53.97 dB -13.97 dB
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Peak Power 0.67 dBm RBW 1.000 MHz Peak Power 0.4+ dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-162.624 MHz | -121,968 MHZ 1.000 MHz 6.57018 GHz -52,37 dém 53,04 dB -13.04d8 -163.008 MHz | -122,256 MHZ 1.000 MHz 6.73150 GHz 52,75 dbm 53,19 ¢ -13.19 0B
-121.968 MHz 81,312 MHz 1,000 MHz 6.56385 GHz -52,46 dBm 5313 d8 -13.37 dB -122.256 MHz -81.504 MHz 1,000 MHz 6.74291 GHz 53,43 dBbm 53.87 db -13.92 dB
-91.312 MHz 41,656 MHz 1.000 MHz 6.66318 GHz -34.63 dbm -35.56 db -15.53 db -91.504 MHz 41,752 MHz 1.000 MHz 5.82308 GHz -34,37 dbm -35.41 cb -15.36 cb
41656 MHz -40,656 MHz 1.000 MHz 6.66351 GHz -33.41 dBm -34,08 dB -17.41d8 41,752 MHz -40.752 MHz 1.000 MHz 6.82341 GHz -34.18 dbm -34.63 0B -17.96 dB
40.656 MHz 41,656 MHz 1,000 MHz 6.74649 GHz -32.51 dBm -33.18 dB -16.51d8 40.752 MHz 41,752 MHz 1,000 MHz 6.90659 GHz -34.48 dBm -34.93 dB -18.26 dB
41,656 MHz 81,312 MHz 1,000 MHz 6.74602 GHz -35,12 dBm -35,79 d -15.76 dB 41,752 MHz 81,504 MHz 1,000 MHz 590691 GHz -35.66 dbm -36.10 b -16.07 db
81.312 MHz | 121,968 MHz 1.000 MHz 6.82681 GHz -54.81 dBm -55,48 dB -15.52 dB 81,504 MHz | 122.256 MHz 1.000 MHz 6.98611 GHz -53.84 dBbm 54,268 dB -14.62 db
121968 MHz | 162,624 MHz 1.000 MHz 5.84177 GHz -53.26 dBm 53,93 db -13.53 db 122,256 MHz | 163.008 MHz 1.000 MHz 5.98807 GHz -53.88 dbm 54,32 dh 14,32 db
L J L J o
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Peak Power 0.82 dBm RBW 1.000 MHz Peak Power 1.02 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen: Power Abs Power Rel aLimit
-162.624 MHz | -121,368 MHz 1.000 MHz 5.86027 GHz -53,45 dbm -54.27 db -14.27 db -162.368 MHz | -121,776 MHz 1.000 MHz 6.07536 GHz 54,55 dbm -55.61 cb -15.61db
-121.968 MHz -81.312 MHz 1.000 MHz 5.86385 GHz -48,50 dBm -49,32 dB -9.56 d& -121.776 MHz -81.184 MHz 1.000 MHz 6.10339 GHz -54.06 dBm -55.08 dB -15.13 d8
BL312 MHz | 41,656 MHz 1.000 MHz 5.94318 GHz -33.,67 dBm -34,49 dB -14.46 dB 81184 MHz | 41,592 MHz 1.000 MHz 6.18325 GHz -33.11 dBm 34,13 B -14.10 dB
41656 MHz | -40,656 MHz 1,000 MHz 5.94351 GHz -30,40 dBm -31.22dB -14,55 dB 41592 MHz | -40,592 MHz 1,000 MHz 5.18357 GHz 20,77 dbm -30.79 b -14,12d8
40,656 MHz 41,656 MHz 1,000 MHz 6.02649 GHz -42,05 dBm -42,57 dB -26.21dB 40,592 MHz 41,592 MHz 1,000 MHz 6.26643 GHz -48,55 dBm 43,57 dB -32.50 dB
41656 MHz 81,312 MHz 1.000 MHz 6.06550 GHz -53.07 dbm -53,80 db -26.05 db 41,532 MHz 81,184 MHz 1.000 MHz 56.26675 GHz -38.09 dbm -39.11 0B -19.08 dB
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121.968 MHz | 162,624 MHz 1,000 MHz 6.12502 GHz -53.68 dBm -54.50 dB -14.50 dB 121776 MHz | 162,368 MHz 1,000 MHz 6.35311 GHz -54.72 dBm -55.74 B -15.74 dB
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SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.625 GHz 1001 pts Span 327.424 MHz | |(CF 6.705 GHz 1001 pts pan 325.248 MHz

Spectrum Emission Mask standard: None

Peak Power 0.39 dBm

RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-163.712 MHz | -122.764 MHz 1.000 MHz 6.47750 GHz -52,71 dbm -53.10 db -13.10 db
-122.784 MHz -81.856 MHz 1.000 MHz 6.50238 GHz -52.91 dBm -53.30 dB -13.35d8
BLESE MHz | 41,928 MHz 1.000 MHz 6.58291 GHz -32,97 dBm -33.37 dB -13.33 d8B
41,926 MHz | -40.928 MHz 1,000 MHz 658324 GHz -30.23 dém -30.63 d8 -12.96 d8
40,928 MHz 41,326 MHz 1,000 MHz 6.66676 GHz -49,13 dBm -43,53 dB -32,86 dB
41,928 MHz 81,856 MHz 1,000 MHz 6.66873 GHz -40.76 dBm -41.15 dB -20.79 dB
81.856 MH2Z 122,784 MH2 1.000 MHz 6.74762 GHZ -54.94 dBm -55.33 dB -15.38 d@
122.784 MHz | 163,712 MHz 1,000 MHz 6.76399 GHz -53,72 dBm -54.11 dB -14.11 d8

Spectrum Emission Mask standard: None

Peak Power 0.18 dBm RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | Powerabs | powerRel | aLimit
-162.624 MHz | -121,368 MHz 1.000 MHz 6.56756 GHz -52.46 dBm 52,640 -12.64 b
-121.968 MHz -81.312 MHz 1.000 MHz 6.58352 GHz -53.19 dBm -53.37 dB -13.52 dB
BL312 MHz | 41,656 MHz 1.000 MHz 6.66318 GHz -35.23 dBm -35.42 dB -15.38 B
41656 MHz | -40.856 MHz 1,000 MHz 666351 GHz -26.92 dBm 27.11dB -10.44 dB
40,656 MHz 41,656 MHz 1,000 MHz 6.74643 GHz -47.68 dBm -47.38 dB -31.21dB
41656 MHz 81,312 MHz 1,000 MHz 5.74682 GHz -39.94 dBm -40.13 dB -20.09 dB
81.312 MH2Z 121,968 MH2 1.000 MHz 6.82648 GHZ -53.95 dBm -54.13 dB -14.28 dB
121,968 MHz | 162,624 MHz 1,000 MHz 6.82843 GHz -53.37 dbm 53,56 dB -13.56 dB
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EUT Mode 802.11ax HEB0 484RU66

Plot on Channel 6385 MHz

Plot on Channel 6865 MHz

ectrum 2 pectr 2
Ref Level 15,95 dém  Offset 26.35 dB Mode Auto FFT Ref Level 16,51 dBm  Offset 27.51 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
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oy = - ] - i . —
30 dBm — { ] T —_ -30 — J l T -
-4 - A X : -0 den < - A
L ~ T AT Ny —
50 dby _ — = S0dB ’ ~ V,f N S
Bl o L Sy — e EEL S v wper NS
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-70 de 70 d
-B0 der -80 df
CF 6.385 GHz 1001 pts pan 324.992 MHz | | CF 6.865 GHz 1001 pts Span 326.016 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.7+ dBm RBW 1.000 MHz Peak Power 0.31dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-162.436 MHz | -121,872 MHz 1.000 MHz 6.25679 GHz -52,37 dbm -54.11 db -14.11dp -163.008 MHz | -122,256 MHz 1.000 MHz 6.73018 GHz -52.03 dbm 52,34 cb -12,34db
-121.872 MHz -81.248 MHz 1.000 MHz 6.26329 GHz -53.57 dBm -55.30 dB -15.35 d8 -122.256 MHz -81.504 MHz 1.000 MHz 6.74291 GHz -52.91 dBm -53.22 dB -13.27 d8
-81.248 MHz 41,624 MHz 1.000 MHz 6.34224 GHz -37.72 dBm -39,46 dB -19.23 dB -81.504 MHz 41,752 MHz 1.000 MHz 6.79408 GHz -42,22 dBbm 42,53 dB -16.67 dB
41,624 MHz -40,624 MHz 1,000 MHz 6.34354 GHz -44.,20 dBm -45,94 d -20,27 dB 41,752 MHz -40,752 MHz 1,000 MHz 5.82341 GHz -44,24 dbm 44,55 db -27.89 dB
40,624 MHz 41,624 MHz 1,000 MHz 6.42646 GHz -29.56 dbm -31,30 d -14.63 db 40,752 MHz 41,752 MHz 1,000 MHz 5.30658 GHz -27.80 dbm -28.11¢B -11,45 db
41.624 MHz 81,248 MHz 1.000 MHz 6.45212 GHz -40.,85 dbm -42,59 db -17 44 db 41,752 MHz 81,504 MHz 1.000 MHz 590691 GHz -33.66 dBm -33.97 B -13.53 dB
81.248 MH2Z 121.872 MH2 1,000 MHz 6.50606 GHZ -50.28 dBm -52.01 d8 -12.25de 81.504 MH2Z 122.256 MH2 1.000 MHz 6.98644 GH2 -51.60 dBm -51.91 dB -12.15 d8
121872 MHz | 162.496 MHz 1,000 MHz 6.52101 GHz -49,63 dBm 51,37 d -11,37 dB 122,256 MHz | 163.008 MHz 1,000 MHz 5.98905 GHz -49,12 dBm 43 db -9,43 dB
L J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR411108P

MIMO <Ant. 6+7(6)>

EUT Mode 802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,50 dém  Offset 26.30 dB Mode Auto Sweep RefLevel 16.03 dBm  Offset 27.03 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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do = = ~40-dBm - b =
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| -50 dem— — 50 dBm——
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CF 6.025 GHz 1001 pts Span 659.712 MHz | |(CF 6.185 GHz 1001 pts Span 658.56 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.02 dBm RBW 2.000 MHz Peak Power -0.20 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-320.656 MHz | -247.352 MHz 2,000 MHz 5.76013 GHz -45,63 dbm -45,84 db -5.85 db -320.280 MHz | -246.960 MHz 2,000 MHz 5.93771 GHz -50.93 obm -50.73 &b -10,73 db
-247.392 MHz -164.928 MHz 2.000 MHz 5.77926 GHz -49.77 dBm -49.79 dB -10.03 d8 -246.960 MHz -164.640 MHz 2.000 MHz 5.93903 GHz -50.82 dBm -50.61 dB -10.76 d&
-164.928 MHz | -83.464 MHz 2.000 MHz 5.94120 GHz -34,10 dBm -34.11dB -14.08 dB -164.640 MHz | -83,320 MHz 2.000 MHz 6.10135 GHz -33.67 dBm -33.47 dB -13.44 dB
93464 MHz | -82,464 MHz 2,000 MHz 5.94204 GHz -32,78 dBm -32,79 dB -12,79.dB 83320 MHz | -82,320 MHz 2,000 MHz 6.10218 GHz -32,63 dbm -32.43 dB -12,43 dB
82454 MHz 63464 MHz 2,000 MHz 6.10756 GHz -33,32 dBm -33.34 dB -13.34dB 82320 MHz 83,320 MHz 2,000 MHz 6.26782 GHz -32.40 dBm -32.13 dB -12.13 dB
83,464 MHz | 164.528 MHz 2,000 MHz 6.17304 GHz -37.10 dbm -37.11d8 -10,77 db 83,320 MHz | 164.640 MHz 2,000 MHz 5.32749 GHz -37.78 dbm -37.58 dB -11.76 db
164.928 MH2 247,392 MHz 2.000 MHZ 6.19751 GH2Z -40,55 dBm -40,57 dB -11.46 d8 164.640 MH2 246,960 MHz 2.000 MHz 6.43163 GHZ -52.69 dBm -52.49 dB -12.54 dB
247.392 MHz | 326,856 MHz 2,000 MHz 6.27272 GHz -51.50 dBm 51,51 d8 -11.51d8B 246,960 MHz 326,260 MHz 2,000 MHz 6.43822 GHz 52,61 dBm 52,41 dB -12,41 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.15 dem  Offset 27.15 db Mode Auto Sweep RefLevel 16.39 dBm  Offset 27.33 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.345 GHz 1001 pts Span 657.792 MHz | |( CF 6.665 GHz 1001 pts pan 662.208 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 0.08 dBm RBW 2.000 MHz Peak Power 0.19 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-320.896 MHz | -246.672 MHz 2,000 MHz 5.09734 GHz -51.37 dbm -51.,45 db -11.45 db -331.104 MHz | -248.328 MHz 2,000 MHz 5.41568 GHz -43,33 dbm 43,52 d -5.52 dbs
-246.672 MHz -164.448 MHz 2.000 MHz 6.09866 GHz -51.34 dBm -51.42 d8 -11.46 d8 -248.328 MHz -165.552 MHz 2.000 MHz 6.41700 GHz -43.44 dBm 43 .64 db -9.68 dB
164448 MHz | -83.224 MHz 2.000 MHz 6.26145 GHz -32,94 dBm -33.02dB -12,99 dB -165.552 MHz | -83.776 MHz 2.000 MHz 6.52770 GHz -38.88 dBm -39.08 dB -13.85 dB
83224 MHz | -82,224 MHz 2,000 MHz 5.26228 GHz -31.83 dBm -31.91d8 -11.91d8 83776 MHz | -82,776 MHz 2,000 MHz 556172 GHz 32,73 dbm -32.92 dB -12.92 db
82224 MHz 3,224 MHz 2,000 MHz 642772 GHz -32,51 dBm -32,59 dB -12,59 dB 82776 MHz 83,776 MHz 2,000 MHz 6.74828 GHz -33.38 dBm -33.57 dB -13.57 dB
83.224 MHz | 164.448 MHz 2,000 MHz 56.42855 GHz -33.68 dBm -33.76 db -13.73 dB 83,776 MHz | 165.552 MHz 2,000 MHz 674911 GHz -34.12 dbm -34.32 B -14.28 db
164.448 MH2 246,672 MHz 2.000 MHz 6.59134 GH2 -52.83 dBm -52.91 d8 -12.96 d8 165.552 MH2 248,328 MHz 2.000 MHz 6.91300 GH2 -51.85 dBm -52.04 dB -12.09 dB
246,672 MHz 328,896 MHz 2,000 MHz 5.59595 GHz -52.86 dBm -52,94 dB -12.94 dB 248,328 MHz | 331,104 MHz 2,000 MHz 5.92028 GHz 51,84 dBm 52,03 dB -12,03 dB
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Plot on Channel 6825 MHz

trui

p

Ref Level 16.57 dém  Offset 27.57 dg Mode Auto Sweep
SGL Count 100/100

(@ 1Rm avapwr
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e r — -]1\|
20 ds — |‘—‘. —
od T ! E——
- ! .
40 e -
L NS
-50.d - — —
60 dB)
70 df
-80 df
CF 6.825 GHz 1001 pts Span 654.912 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.50 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-327.456 MHz |__-245,592 MHZ 2.000 MHz 657310 GHz -49,62 dbm -49,12 dB 9.124d8
-245.502 MHz | -163.728 MHz 2,000 MHz 657974 GHz -49,78 dBm -49,28 dB 9.32d8
-163.7268 MHz -82,864 MHz 2,000 MHz 5.74181 GHz -33,30 dbm -32,79 db -12,76 db
-82.864 MHz 81,864 MHz 2,000 MHz 6.74264 GHz -31.79 dém -31.28 dB -11.28 d8
81.864 MHz 82,864 MHz 2,000 MHz 6.90736 GHz -32.37 dém -31.87 dB -11.87 dB
82,864 MHz | 163,728 MHz 2,000 MHz 5.90819 GHz -33.80 dBm -33,29.dB -13,26 dB
163.728 MHz | 245,532 MHz 2,000 MHz 7.06961 GHz -53.97 dBm -53.46 dB -13.61d8
245592 MHz | 327.456 MHz 2,000 MHz 7.07092 GHz -54.03 dbm -53,53 db -13.53 db
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SPORTON LAB.
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Report No. : FR411108P

EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 15,51 dBm  Offset 26,91 dB Mode Auto Sweep RefLevel 16.04 dBm  Offset 27.04d® Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-60 di -60 di
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-80 d -80 der
CF 6.025 GHz 1001 pts Span 659.712 MHz | |(CF 6.185 GHz 1001 pts Span 658.56 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.63 dBm RBW 2.000 MHz Peak Power 0.10 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
-320.856 MHz | -247,352 MHz 2,000 MHz 5.75947 GHz -51,56 dBm -50.94 db -10.94 db -320.280 MHz | -246.950 MHz 2,000 MHz 5.33244 GHz -52.37 dbm -52.47 db -12,47 db
-247.392 MHz -164.928 MHz 2.000 MHz 5.77860 GHz -52.15 dBm -51.52 d8 -11.67 d8 -246.960 MHz -164.640 MHz 2.000 MHz 5.93837 GHz -52.56 dBm -52.66 dB -12.71 d8
-164.928 MHz | -B3.464MHz 2,000 MHz 5.94120 GHz -35.12 dBm -34.49 dB -14.46 dB -164.640 MHz | -83,320 MHz 2,000 MHz 6.10135 GHz -33.82 dBm -33.91 0B -13.68 dB
83464 MHz | 82,464 MHz | 2,000 MHz 5.94204 GHz -33.52 dBm -32,90 dB -12,90 d 83320 MHz | 82,320 MHz | 2,000 MHz 6.10218 GHz -32,26 dbm 32,37 dB -12,37 dB
82454 MHz 63464 MHz 2,000 MHz 6.10756 GHz -44,11 dBm -43,43 dB -23.48 dB 82320 MHz 63,320 MHz 2,000 MHz 6.26782 GHz -42.81 dBm 42,31 dB -22.51dB
83,464 MHz | 164,528 MHz | 2,000 MHz 6.17436 GHz -41,50 dbm -40,87 db -14.40 db 83,320 MHz | 164,640 MHz | 2,000 MHz 5.33146 GHz -40,33 dbm -40.42 db -14.21d8
164.928 MH2 247,392 MHz 2.000 MHZ 6.26547 GHZ -50.74 dBm -50.11 d@ -11.12 d8 164.640 MH2 246,960 MHz 2.000 MHz 6.42439 GH2 -51.36 dBm -51.46 dB -12.56 d@
247392 MHz | 329.856 MHz | 2,000 MHz 6.27272 GHz -52,53 dBm -51,91 dB -11.91dB 246.960 MHz | 325,280 MHz 2,000 MHz 6.43624 GHz -52,87 dbm -52.97 dB -12,97 dB

Plot on Channel 6665 MHz

Plot on Channel 6825 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,40 dem  Offset 27.40 db Mode Auto Sweep Ref Level 16.58 dém  Offset 27.58 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.665 GHz 1001 pts pan 662.208 MHz | | CF 6.825 GHz 1001 pts pan 654.912 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -0.49 dBm RBW 2.000 MHz Peak Power -0.65 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-331.104 MHz | -248.326 MHz 2,000 MHz 5.41368 GHz -52.05 dbm -51.57 db -11.57 db -327 456 MHz | -245.592 MHz 2,000 MHz 5.57508 GHz 51,84 dbm 51,16 ch 11,18 ch
-248.328 MHz -165.552 MHz 2.000 MHz 6.41833 GHz -51.94 dBm -51.45 dB -11.69 d8 -245.592 MHz -163.728 MHz 2.000 MHz 6.57974 GHz -52.01 dBm -51.36 dB -11.41 dB
-165.552 MHz | -83.776 MHz 2.000 MHz 6.56089 GHz -34.16 dBm -33.67 dB -13.64 dB -163.728 MHz | -82,864 MHz 2.000 MHz 6.74181 GHz -33.38 dBm 3273 dB -12.70 dB
83776 MHz | -82,776 MHz 2,000 MHz 556172 GHz -33.11dBm -32,62 dB -12,62 dB 82,884 MHz | -81,884 MHz 2,000 MHz 5.74264 GHz -30.81 dbm -30.16 db -10.16 db
82776 MHz 83,776 MHz 2,000 MHz 6.74828 GHz -44,76 dBm -44,28 dB -24.28 dB 81864 MHz 2,864 MHz 2,000 MHz 6.90736 GHz -43.74 dBm 43,08 dB -23.09 dB
83,776 MHz | 165.552 MHz 2,000 MHz 5.81559 GHz -45.,10 dbm -44.,62 db -18,08 dB 82,864 MHz | 163.728 MHz 2,000 MHz 56.97920 GHz -45.52 dbm 44,87 db -17.81dB
165.552 MH2 248,328 MHz 2.000 MHz 6.91233 GH2 -51.81 dBm -51.32 dB -11.47 d8 163.728 MH2 245,592 MHz 2.000 MHz 7.06437 GH2 -53.57 dBm -52.92 dB -13.83 dB
248,328 MHz | 331,104 MHz 2,000 MHz 691631 GHz -51.89 dBm -51,41 dB -11.41dB 245592 MHz | 327.456 MHz 2,000 MHz 7.07092 GHz 54,32 dBm 53,67 dB -13.67 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FR411108P

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz Plot on Channel 6825 MHz

Spectrum nél pectr nél
Ref Level 16,16 dém  Offset 27.16 dB Mode Auto Sweep Ref Level 16.58 dém  Offset 27.58 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.345 GHz 1001 pts pan 657.792 MHz | | CF 6.825 GHz 1001 pts pan 654.912 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0 Bm RBW 2.000 MHz Peak Power 4 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-320.896 MHz | -246.672 MHz 2,000 MHz 6.09142 GHz -51.74 dbm -51.61db B1dB -327.456 MHz | -245.552 MHz 2,000 MHz 657318 GHz 51,38 cbm -50.14 cb -10,14db
-246.672 MHz -164.448 MHz 2.000 MHz 6.09866 GHz -52.48 dBm -52.55 dB -12.60 dB -245.592 MHz -163.728 MHz 2.000 MHz 6.58039 GHz -51.79 dBm -50.55 dB -10.69 d8
164,448 MHz -83,224 MHz 2.000 MHz 6.19145 GHz -42,44 dBm -42,51 dB -15,59 dB -163.728 MHz -82,864 MHz 2,000 MHz 6.66686 GHz -44,63 dBm 43,39 dB -15.94 dB
-83,224 MHz 82,224 MHz 2,000 MHz 6.26228 GHz -40,99 dBm -41,07 d -21,07 d -82,864 MHz 81,984 MHz 2,000 MHz 6.74264 GHz -43,90 dbm 42,66 db -22 66 dB
82,224 MHz 83,224 MHz 2,000 MHz 6.42772 GHz -32,27 dbm -32,35 db -12,35 db 61,664 MHz 82,864 MHz 2,000 MHz 5.30736 GHz -32.34 dbm -31.10cB -11,10 db
83.224 MHz | 164.448 MHz 2,000 MHz 6.49195 GHz -39,10 dbm -39,18 db -12,50 dB 82,864 MHz | 163.728 MHz 2,000 MHz 590819 GHz -34.57 dbm -33.34 0B -13,30 dB
164.448 MH2 246,672 MHz 2.000 MHZ 6.57687 GH2Z -48.24 dBm -48.32 dp -10.48 d8 163.728 MH2 245,592 MHz 2.000 MHz 7.06895 GH2 -52.61 dBm -51.38 dB -11.62 d8
246,672 MHz 328,896 MHz 2,000 MHz 6.59463 GHz -51.29 dBm 51,37 db -11,37 dB 245592 MHz | 327.456 MHz 2,000 MHz 7.07223 GHz -53,32 dBm 52,09 db -12,09 dB
L ) L ] -
Dat Dat 13:14:42
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Report No. : FR411108P

MIMO <Ant. 6+7(7)>

EUT Mode 802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,58 dém  Offset 26.98 dB Mode Auto Sweep Ref Level 15,53 dém  Offset 26.33 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.025 GHz 1001 pts Span 656.832 MHz | |( CF 6.185 GHz 1001 pts Span 658.944 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.83 dBm RBW 2.000 MHz Peak Power 0.55 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-320.416 MHz | -246.312 MHz 2,000 MHz 5.77836 GHz -45,62 dbm -50.65 db -10.,65 db -320.472 MHz | -247.104 MHz 2,000 MHz 5.93757 GHz -50.76 dbm 51,33 cb -11.33db
-246.312 MHz -164.208 MHz 2.000 MHz 5.77902 GHz -49.78 dBm -50.61 dB -10.66 dB -247.104 MHz -164.736 MHz 2.000 MHz 5.93888 GHz -50.84 dBm -51.30 dB -11.53 d8
-164.208 MHz | -83,104 MHz 2.000 MHz 5.94157 GHz -33.08 dBm -33.91dB -13.68 dB -164.736 MHz | -83,368 MHz 2.000 MHz 6.10130 GHz -33.16 dBm 33.71dB -13.68 dB
83104 MHz | -82,104 MHz 2,000 MHz 5.94240 GHz -31.74 dBm -32,57 dB -12,57 dB 83,368 MHz | -82,368 MHz 2,000 MHz 5.10213 GHz -32.11 dbm -32.66 db -12,66 dB
82104 MHz 3,104 MHz 2,000 MHz 6.10760 GHz -31,50 dBm -32.73dB -12.73dB 52,368 MHz 3,368 MHz 2,000 MHz 6.26787 GHz -32.21 dBm -32.76 dB -12.76 dB
83,104 MHz | 164.208 MHz 2,000 MHz 6.10843 GHz -32,91 dbm -33.74 db -13,70 db 83,368 MHz | 164.736 MHz 2,000 MHz 56.26870 GHz -33.50 dbm -34.05 db -14.02 db
164.208 MH2 246,312 MHz 2.000 MHZ 6.27098 GH2Z -51.31 dBm -52.14 dp -12.19 d8 164.736 MH2 247,104 MHz 2.000 MHz 6.43177 GH2 -52.75 dBm -53.30 dB -13.35d8
246,312 MHz | 328.416 MHz 2,000 MHz 6.27295 GHz -51.21 dBm -52,04 dB -12.04 dB 247.104 MHz | 326.472 MHz 2,000 MHz 6.44759 GHz 52,63 dBbm 53,18 dB -13,18 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.21 dBm  Offset 27.21 dp Mode Auto Sweep RefLevel 16.44 dBm  Offset 27.44dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0 d8 - 0 dB
-10 d ]” 10 des
-20 dey ! -20 d
-30 dem \ — -30 dem
. — - =+-dBn — =
R B ‘\__,,_,,.
| -S0 dem: ] B
-50 d8 -50 d8
-70 d -70d
-80 der -80 d
CF 6.345 GHz 1001 pts Span 658.56 MHz | |( CF 6.665 GHz 1001 pts Span 657.216 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 0.59 dBm RBW 2.000 MHz Peak Power 0.37 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-320.280 MHz | -246.960 MHz 2,000 MHz 509771 GHz -50.,75 dbm -51.34db -11.34db -320.608 MHz | -246.456 MHz 2,000 MHz 5.41756 GHz -50.04 cbm -50.41 cb -10.41 cb
-246.960 MHz -164.640 MHz 2.000 MHz 6.09837 GHz -50.82 dBm -51.41 d8 -11.46 d8 -246.456 MHz -164.304 MHz 2.000 MHz 6.41887 GHz -43.96 dBm -50.32 dB -10.37 dB
-164.640 MHz | -83,320 MHz 2.000 MHz 6.26135 GHz -32,98 dBm -33.58 dB -13.54 dB -164.304 MHz | -83.152 MHz 2.000 MHz 6.58152 GHz -33.08 dBm -33.45 dB -13.42 dB
83320 MHz | -82,320 MHz 2,000 MHz 5.26218 GHz -31.59 dBm -32,18.dB -12,18 d8 83152 MHz | -82,152 MHz 2,000 MHz 656235 GHz -31.65 dbm -32.02dB -12.02 dB
82320 MHz 83,320 MHz 2,000 MHz 6.42782 GHz -32,30 dBm -32,89 dB -12,89 dB 82.152 MHz 83,152 MHz 2,000 MHz 6.74765 GHz -32.23 dBm -32.60 dB -12.60 dB
83,320 MHz | 164.640 MHz 2,000 MHz 5.42865 GHz -33.59 dbm -34,18 db -14.15 db 83,152 MHz | 164.304 MHz 2,000 MHz 5.74848 GHz -33.39 dbm -33.76 0B -13.72dB
164.640 MH2 246,960 MHz 2.000 MHz 6.59163 GH2 -52 .62 dBm -53.22 dp -13.26 dB 164.304 MH2 246,456 MHz 2.000 MHz 6.91113 GH2 -51.82 dBm -52.19 dB -12.23 dB
246,960 MHz 326,260 MHz 2,000 MHz 659361 GHz -52,59 dBm -53,18 dB -13.18 dB 246,456 MHz | 328.608 MHz 2,000 MHz 6.91836 GHz 51,81 dBm 52,18 dB -12,18 dB

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Plot on Channel 6825 MHz

pectru v
Ref Level 16.64 dém  Offset 2764 dg Mode Auto Sweep
SGL Count 100/100
(@ 1Rm avapwr
10 gt gheck PAFS
LT
ode I ‘
10 da 1 [
- -
s0d - ; B
40 dim - it =
[ -
-5 dem — —
.60 dB
70 df
-80 df
CF 6.825 GHz 1001 pts Span 654.912 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.08 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-327.456 MHz | -245,592 MHz 2.000 MHz 657643 GHz -49,42 dbm -49.51d8 9.51d8
-245.502 MHz | -163.728 MHz 2,000 MHz 657974 GHz -49,62 dBm -49,70 d 9,75 dB
-163.726 MHz | -82.864 MHz 2,000 MHz 5.74181 GHz -32,60 dbm -32.68 db -12,65 db
82,864 MHz | -81.854 MHz 2,000 MHz 6.74264 GHz -31.41 dBm -31.50 dB -11.50 dB
81.864 MHz 82,864 MHz 2.000 MHz 6.90736 GHz -32.03 dBm -32,11d8B -12.11d8
82,864 MHz | 163,728 MHz 2,000 MHz 590819 GHz -33,25 dBm -33.34dB -13.31d8
163.728 MHz | 245,532 MHz 2,000 MHz 7.07026 GHz -53,90 dBm -53.99 dB -14.04 dB
245592 MHz | 327.456 MHz 2,000 MHz 7.07288 GHz -53.90 dBm -53.98 db -13.58 db

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025

MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,58 dém  Offset 26.98 dB Mode Auto Sweep Ref Level 15,53 dém  Offset 26.33 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhimit ¢heck pags 10 dhimit ¢heck PABS
P<20d P<20C
od od |
-10 de| -10 de|
i i Ltk bty ‘
-20 de| —— - -20 de| — ui VT ' u‘
-30 df — = -30 df —
. e / — - ! ! —
40-d8 - do
b | — i o0 de f— L
- —— N - = e
-60 di -60 di
-70 de -70 de
-80 d -80 d
CF 6.025 GHz 1001 pts Span 656.832 MHz | |( CF 6.185 GHz 1001 pts Span 658.944 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.42 dBm RBW 2.000 MHz Peak Power -0.03 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
320,416 MHz | -246.312 MHz 2,000 MHz 5.77179 GHz -52,50 dbm -52.,08 db -12,08 db 320,472 MHz | -247.104 MHz 2,000 MHz 5.92634 GHz -52.25 obm 52,26 cb -12,26 db
-246.312 MHz -164.208 MHz 2.000 MHz 5.77902 GHz -52.75 dBm -52.33 d8 -12.38 d8 -247.104 MHz -164.736 MHz 2.000 MHz 5.93954 GHz -52.34 dBm -52.31 dB -12,55 d8
-164.208 MHz | -83,104 MHz 2.000 MHz 5.94157 GHz -34.55 dBm -34.13 dB -14.10 dB -164.736 MHz | -83,368 MHz 2.000 MHz 6.10130 GHz -34,90 dBm -34.87 dB -14.84 dB
83104 MHz | -82,104 MHz 2,000 MHz 5.94240 GHz -32,28 dBm -31.85 dB -11.85dB 83,368 MHz | -82,368 MHz 2,000 MHz 5.10213 GHz -32.88 dbm -32.85dB -12,85d8
82104 MHz 3,104 MHz 2,000 MHz 6.10760 GHz -45,40 dBm -44,58 dB -24,58 dB 52,368 MHz 3,368 MHz 2,000 MHz 6.26787 GHz -45.24 dBm -45.21 dB -25.21dB
83,104 MHz | 164.208 MHz 2,000 MHz 6.17565 GHz -45.85 dbm -45,43 db -18,38 dB 83,368 MHz | 164.736 MHz 2,000 MHz 5.34279 GHz -46.30 dBm 46,27 db -18.,95 db
164.208 MH2 246,312 MHz 2.000 MHZ 6.26179 GHZ -51.84 dBm -51.42 dB -12.81d8 164.736 MH2 247,104 MHz 2.000 MHz 6.42519 GH2 -51.92 dBm -51.89 dB -12.90 d8
246,312 MHz | 328.416 MHz 2,000 MHz 6.27164 GHz -53.04 dBm -52 62 dB -12.62 dB 247.104 MHz | 326.472 MHz 2,000 MHz 6.43243 GHz -52,49 dBm 52,45 b -12 46 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,44 dBm  Offset 27.44 dp Mode Auto Sweep RefLevel 16.64 dBm  Offset 27.64d® Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dgimit gheck PABS _Limit ¢heck PABS
P<200 10 iS5
0dB 0dB
\ [ B
-10 de| | 10 de
i B, | . PRI
-20 = = -20
| \J I ”’I — T'Fllf'l'i
-30 dem = ]‘ = -30d = T T =
A0 = T 20 o il { T
/ 1 ~
50 dB VRS o it LY i, 50 dB P iy L.A..«_.,.A.AM
= N r—
.60 dB 60 dB
70de 70de
-80 d -80 d
CF 6.665 GHz 1001 pts pan 657.216 MHz | | CF 6.825 GHz 1001 pts pan 654.912 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -0.56 dBm RBW 2.000 MHz Peak Power -0.60 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
320,608 MHz | -246.456 MHz 2,000 MHz 6.41230 GHz -52,51 dbm -51.54 db -11.54db -327 456 MHz | -245.592 MHz 2,000 MHz 5.56795 GHz 51,37 cbm -50.77 &b -10.77 &b
-246.456 MHz -164.304 MHz 2.000 MHz 6.41887 GHz -52.59 dém -52.02 dB -12,07 d8 -245.592 MHz -163.728 MHz 2.000 MHz 6.58039 GHz -51.78 dBm -51.18 dB -11.32 dB
-164.304 MHz | -83.152 MHz 2.000 MHz 6.58152 GHz -34.53 dBm -33.97 dB -13.94 dB -163.728 MHz | -82,864 MHz 2.000 MHz 6.74181 GHz -34.14 dBm -33.53 B -13.50 B
83152 MHz | -82,152 MHz 2,000 MHz 656235 GHz -32,65 dBm -32,00 d -12,00 dB 82,884 MHz | -81,884 MHz 2,000 MHz 5.74264 GHz -31.46 dbm -30.96 db -10.86 db
82.152 MHz 83,152 MHz 2,000 MHz 6.74765 GHz -46,45 dBm -45,89 dB -25.59 dB 81864 MHz 2,864 MHz 2,000 MHz 6.90736 GHz -45.40 dBm -44.30 dB -24.30 dB
83,152 MHz | 164.304 MHz 2,000 MHz 5.82040 GHz -47,93 dbm -47 37 db -20,25 db 82,864 MHz | 163.728 MHz 2,000 MHz 5.97328 GHz -45.75 dbm -45.15 dB -18.67 db
164.304 MH2 246,456 MHz 2.000 MHz 6.90981 GH2 -52.08 dBm -51.52 d@ -11.76 d8 163.728 MH2 245,592 MHz 2.000 MHz 7.07026 GH2 -54.33 dBm -53.73 dB -13.77 dB
246,456 MHz | 328.608 MHz 2,000 MHz 6.91244 GHz -52,15 dBm -51,58 dB -11,58 dB 245592 MHz | 327.456 MHz 2,000 MHz 7.07288 GHz -54.20 dBm 53,60 db -13.60 dB

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Spectrum

Ref Level 16.21 dBm
SGL Count 100/100

oOffset 27.21 di

Mode Auto Sweep

Plot on Channel 6825 MHz

pectr

Ref Level 16.64 dBm
SGL Count 100/100

oOffset 27.64 dp

Mode Auto Sweep

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

10 bt qheck pafs “Limit heck PAS
P<200 10 daTse;
0 d8 | 0 dB
-10 df ‘ 10 d8
o0 dbi i ‘r\hnlhum I _— 20d | L _
[ — —— i —
-30 der w e + = 30 d B —
o R [P— P
50 dBm— et = ] -50 dBm ot =
|28 dem— = fe—— [feudem S —
.60 dB 60 dB
-70 d -70d
-B0 der -80 df
CF 6.345 GHz 1001 pts Span 658.56 MHz | | CF 6.825 GHz 1001 pts pan 654.912 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.26 dBm RBW 2.000 MHz Peak Power 5 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-320.280 MHz | -246.960 MHz 2,000 MHz 6.09178 GHz -51.22 dbm -51.,48 db 48 di -327.456 MHz | -245.552 MHz 2,000 MHz 5.56795 GHz -50.74 obm EEEEED .59 di
-246.960 MHz -164.640 MHz 2.000 MHz 6.09837 GHz -51.70 dBm -51.96 d& -12,01 d8 -245.592 MHz -163.728 MHz 2.000 MHz 6.57974 GHz -51.34 dBm -50.59 dB -10.64 d8
-164.640 MHz | -83.320 MHz 2.000 MHz 6.21639 GHz -41.44 dBm -41,69 dB -17.24dB -163.728 MHz | -82.864 MHz 2.000 MHz 6.66883 GHz -46.,65 dBm 45,90 dB -18.65 dB
83320 MHz | -82,320 MHz 2,000 MHz 6.26218 GHz -41,22 dBm -41,48 d -21,48 d 82,884 MHz | -81,884 MHz 2,000 MHz 6.74264 GHz -43,16 dbm -42,.41dB -22,41d8
62,320 MHz 83,320 MHz 2,000 MHz 6.42782 GHz -32,40 dbm -32.66 db -12.,66 db 61,664 MHz 82,864 MHz 2,000 MHz 5.30736 GHz -32.01 dbm -31.26 B -11.26 db
83,320 MHz | 164.640 MHz 2,000 MHz 6.42865 GHz -33.94 dbm -34,20 db -14.17 db 82,864 MHz | 163.728 MHz 2,000 MHz 590819 GHz -34.23 dbm -33.49 dB -13,45 db
164.640 MH2 246,960 MHz 2.000 MHZ 6.58175 GH2Z -49.51 dBm -49.77 dB -11.26 d8 163.728 MH2 245,592 MHz 2.000 MHz 7.07026 GH2 -53.01 dBm -52.26 dB -12.31.d8
246,960 MHz 326,260 MHz 2,000 MHz 6.59229 GHz -51.21 dBm 51,47 db -11,47 dB 245592 MHz | 327.456 MHz 2,000 MHz 7.07092 GHz -52,86 dBbm 52,11 db -12,11d8
L ) L -
TEL : 886-3-327-0868 Page Number : A2-50 of 50
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number 1 B1 of B1
FAX: 886-3-327-0855



EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60-\ CISPR-OP LimitatMai Plrts
Joal
he] e, )
'E 504 et : CISPR-Ave Limitiat Main Plorts
q>) _’ R LN TV VA NV A SO | !
[
- 401 @ *
30T V'S & &S
20T
10t
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 34.39 55.40 21.01 | L1 OFF 19.8
0.161250 46.62 65.40 18.78 | L1 OFF 19.8
0.174750 29.88 54.73 2485 | L1 OFF 19.8
0.174750 40.27 64.73 24.46 | L1 OFF 19.8
0.273750 29.48 51.00 2152 | L1 OFF 19.8
0.273750 38.21 61.00 22.79 | L1 OFF 19.8
1.081500 24.27 46.00 21.73 | L1 OFF 19.8
1.081500 26.72 56.00 29.28 | L1 OFF 19.8
3.293250 25.33 46.00 20.67 | L1 OFF 19.9
3.293250 28.15 56.00 27.85 | L1 OFF 19.9
8.596500 25.73 50.00 2427 | L1 OFF 20.1
8.596500 27.06 60.00 3294 | L1 OFF 20.1




EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60-\ CISPR-OP LimitatMai Plrts
Joal
© i, .
£ sot et : CISPR-Ave Limitiat Main Plorts
% » S N T L ik :
- ®
401 7@
1 ¢
30t L 4 Y
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 35.66 55.40 19.74 | N OFF 19.8
0.161250 46.88 65.40 18.52 | N OFF 19.8
0.179250 30.26 54.52 24.26 | N OFF 19.8
0.179250 41.47 64.52 23.05 | N OFF 19.8
0.199500 29.62 53.63 24.01 | N OFF 19.8
0.199500 40.11 63.63 23.52 | N OFF 19.8
0.269250 32.29 51.14 18.85 | N OFF 19.8
0.269250 37.82 61.14 23.32 | N OFF 19.8
3.309000 25.67 46.00 20.33 | N OFF 19.9
3.309000 29.86 56.00 26.14 | N OFF 19.9
9.154500 26.27 50.00 23.73 | N OFF 20.2
9.154500 27.93 60.00 32.07 | N OFF 20.2




ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

Appendix C. Radiated Spurious Emission

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
TEL: 886-3-327-0868 Page Number : C1 of C42

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5923.98 57.02 -31.18 88.2 46.69 34.3 13.96 | 37.93 | 250 67 P H
5924.26 48.68 -19.52 68.2 38.35 34.3 13.96 | 37.93 | 250 67 A H
* 5955 117.22 - - 106.85 | 34.28 14.01 | 37.92 | 250 67 P H
* 5955 110 - - 99.63 34.28 14.01 | 37.92 | 250 67 A H
H

802.11a
H

CHoO1
5914.46 55.02 -33.18 88.2 44.71 34.3 13.94 | 37.93 | 100 | 304 P \Y

5955MHz
5924.82 46.72 -21.48 68.2 36.39 34.3 13.96 | 37.93 | 100 | 304 A |V
* 5955 112.84 - - 102.47 34.28 14.01 | 37.92 | 100 | 304 P \Y
* 5955 107.37 - - 97 34.28 14.01 | 37.92 | 100 | 304 A |V
\Y
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
11910 51.03 -22.97 74 35.22 38.92 19.9 43.01 400 264 P H
11910 41.1 -12.9 54 25.29 38.92 19.9 43.01 | 400 | 264 | A | H
17865 55.89 -18.11 74 35.3 41.48 2454 | 45.43 100 355 P H
17865 46.21 -7.79 54 25.62 41.48 2454 | 45.43 100 355 A H
23820 44.9 -29.1 74 41.36 38.66 18.89 | 54.01 | 150 | 259 P | H
23820 39.27 | -14.73 54 35.73 38.66 1889 | 5401 | 150 | 259 | A | H
H
H
H
H
H
802.11a
H
CHO1
11910 50.79 -23.21 74 34.98 38.92 19.9 43.01 200 351 P \%
5955MHz
11910 41.09 -12.91 54 25.28 38.92 19.9 43.01 200 351 A \%
17865 55.91 -18.09 74 35.32 41.48 2454 | 4543 | 400 103 P \
17865 46.11 -7.89 54 25.52 41.48 2454 | 4543 | 400 103 A \
23820 45.56 -28.44 74 42.02 38.66 18.89 | 54.01 150 356 P \%
23820 40.27 |-13.73 54 36.73 38.66 1889 | 5401 | 150 | 356 | A | V
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C3 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 51.57 -22.43 74 35.36 39.01 20.33 | 43.13 300 164 P H
12390 41.3 -12.7 54 25.09 39.01 20.33 | 4313 | 300 | 164 | A | H
18585 43.76 -30.24 74 45.97 38 15.44 | 55.65 150 306 P H
18585 33.43 -20.57 54 35.64 38 15.44 | 55.65 150 306 A H
24780 47.95 |-40.25 88.2 42.47 39.44 19.43 | 53.39 | 150 | 324 P | H
24780 41.79 -26.41 68.2 36.31 39.44 19.43 | 53.39 150 324 A H
H
H
H
H
H
802.11a
H
CH 49
12390 51.76 -22.24 74 35.55 39.01 20.33 | 43.13 | 300 4 P \%
6195MHz
12390 4136 |-12.64 54 25.15 39.01 20.33 | 43.13 | 300 4 AV
18585 39.36 | -34.64 74 41.57 38 1544 | 55.65 | 150 | 345 P |V
18585 31.06 | -22.94 54 33.27 38 1544 | 5565 | 150 | 345 | A | V
24780 48.66 -39.54 88.2 43.18 39.44 19.43 | 53.39 150 309 P \%
24780 40.01 |-28.19 68.2 34.53 39.44 1943 | 5339 | 150 | 309 | A | V
\%
\
\%
\%
\
\%
TEL: 886-3-327-0868 Page Number : C4 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 52.09 -36.11 88.2 34.59 39.76 20.75 | 43.01 - - P H
19245 36.51 -37.49 74 38.02 37.89 15.9 55.3 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 51.95 -36.25 88.2 34.45 39.76 20.75 | 43.01 - - P \%
6415MHz
19245 35.66 -38.34 74 37.17 37.89 15.9 55.3 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5919.36 66.34 | -21.86 88.2 56.02 34.3 13.95 | 37.93 | 250 68 P H
5924.96 52.94 -15.26 68.2 42.61 34.3 13.96 37.93 250 68 A H
* 5955 117.35 - - 106.98 | 34.28 14.01 | 37.92 | 250 68 P H
* 5955 108.43 - - 98.06 34.28 14.01 | 37.92 | 250 68 A | H
802.11ax H
HE20 Full H
CHO1 5924.26 62.22 -25.98 88.2 51.89 34.3 13.96 | 37.93 | 100 | 307 P |V
5955MHz 5924.96 52.55 | -15.65 68.2 42.22 34.3 13.96 | 3793 | 100 | 307 | A | V
* 5955 114.62 - - 104.25 34.28 14.01 37.92 100 307 P \%
* 5955 107.46 - - 97.09 34.28 14.01 37.92 100 307 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C6 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 49.92 -24.08 74 34.11 38.92 19.9 43.01 200 192 P H
11910 41.04 | -12.96 54 25.23 38.92 19.9 43.01 | 200 | 192 A | H
17865 55.75 -18.25 74 35.16 41.48 24.54 45.43 100 321 P H
17865 46.07 -7.93 54 25.48 41.48 24.54 45.43 100 321 A H
23820 44.6 -29.4 74 41.06 38.66 18.89 | 54.01 | 150 | 258 P H
23820 38.19 | -15.81 54 34.65 38.66 18.89 | 54.01 | 150 | 258 A | H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 11910 50.41 -23.59 74 34.6 38.92 19.9 43.01 400 61 P \%
5955MHz 11910 41.06 | -12.94 54 2525 | 38.92 19.9 | 43.01 | 400 | 61 AV
17865 56.37 -17.63 74 35.78 41.48 24.54 45.43 200 28 P Vv
17865 45.96 -8.04 54 25.37 41.48 24.54 45.43 200 28 A \%
23820 44.06 -29.94 74 40.52 38.66 18.89 54.01 150 356 P \%
23820 37.98 | -16.02 54 34.44 38.66 18.89 | 54.01 | 150 | 356 AV
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C7 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 50.4 -23.6 74 34.19 39.01 20.33 43.13 400 174 P H
12390 41.38 | -12.62 54 25.17 39.01 20.33 | 43.13 | 400 | 174 A | H
18585 434 -30.6 74 45.61 38 15.44 55.65 150 7 P H
18585 31.79 -22.21 54 34 38 15.44 55.65 150 7 A H
24780 50.65 |-37.55 88.2 45.17 39.44 19.43 | 53.39 | 150 | 333 P H
24780 40.19 -28.01 68.2 34.71 39.44 19.43 53.39 150 333 A H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 51.04 |-22.96 74 34.83 39.01 20.33 | 43.13 | 200 | 160 P |V
6195MHz 12390 41.44 | -12.56 54 2523 | 39.01 | 20.33 | 43.13 | 200 | 160 | A | V
18585 43.18 | -30.82 74 45.39 38 15.44 | 55.65 | 150 | 345 P |V
18585 31.72 -22.28 54 33.93 38 15.44 | 55.65 | 150 | 345 A |V
24780 52.32 -35.88 88.2 46.84 39.44 19.43 53.39 150 309 P \%
24780 38.9 -29.3 68.2 33.42 39.44 19.43 | 53.39 | 150 | 309 A |V
\%
Vv
\%
\%
Vv
\%
TEL: 886-3-327-0868 Page Number : C8 of C42
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ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12830 52.34 -35.86 88.2 34.84 39.76 20.75 43.01 - - P H

19245 37.98 |-36.02 74 39.49 37.89 15.9 55.3 150 36 P H

19245 27.06 -26.94 54 28.57 37.89 15.9 55.3 150 36 A H

25660 45.16 -43.04 88.2 39.57 38.94 19.95 53.3 150 329 P H

25660 3799 |-30.21 68.2 324 38.94 19.95 53.3 150 | 329 A | H

H

H

H

H

H

802.11ax H
HE20 Full H
CH 93 12830 52.48 -35.72 88.2 34.98 39.76 20.75 43.01 - - P \%
6415MHz 19245 38.04 | -35.96 74 39.55 | 37.89 15.9 55.3 | 150 | 20 P |V
19245 28.42 -25.58 54 29.93 37.89 15.9 55.3 150 20 A |V

25660 4539 | -42.81 88.2 39.8 38.94 19.95 53.3 150 19 P \

25660 36.25 -31.95 68.2 30.66 38.94 19.95 53.3 150 19 A \%

Vv

\%

Vv

\%

\%

Vv

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C9 of C42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5922.16 86.86 -1.34 88.2 76.53 34.3 13.96 | 37.93 250 66 P H
5924.96 65.94 -2.26 68.2 55.61 34.3 13.96 37.93 250 66 A H
* 5955 117.58 - - 107.21 34.28 14.01 37.92 250 66 P H
802.11ax | * 5955 111 - - 100.63 | 34.28 | 14.01 | 37.92 | 250 | 66 | A | H
HE20 H
Partial H
106/53 5922.72 80.1 -8.1 88.2 69.77 34.3 13.96 | 37.93 300 90 P \%
CHO1 5924.96 61.44 | -6.76 68.2 51.11 34.3 13.96 | 37.93 | 300 | 90 AV
S955MHz | « 5955 114.84 - - 104.47 | 3428 | 1401 | 3792 | 300 | 90 | P | V
* 5955 107.77 - - 97.4 34.28 14.01 37.92 300 90 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5919.66 60.94 |-27.26 88.2 50.62 34.3 13.95 | 37.93 | 250 70 P H
5920.92 50.09 -18.11 68.2 39.77 34.3 13.95 37.93 250 70 A H
* 5965 113.33 - - 102.99 | 34.24 14.02 | 37.92 | 250 70 P H
* 5965 105.6 - - 95.26 34.24 14.02 | 37.92 | 250 70 A | H
802.11ax H
HE40 Full H
CH 03 5924.16 58.53 | -29.67 88.2 48.2 34.3 13.96 | 37.93 | 100 | 303 P |V
5965MHz 5924.7 49.2 -19 68.2 38.87 34.3 13.96 | 3793 | 100 | 303 | A | V
* 5965 111.32 - - 100.98 34.24 14.02 37.92 100 303 P \%
* 5965 103.36 - - 93.02 34.24 14.02 | 37.92 | 100 | 303 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C11 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 51.38 -22.62 74 35.53 38.96 19.92 43.03 100 169 P H
11930 41.03 | -12.97 54 25.18 38.96 19.92 | 43.03 | 100 | 169 A | H
17895 56.52 -17.48 74 35.59 41.84 24.56 45.47 300 183 P H
17895 46.23 -7.77 54 25.3 41.84 24.56 45.47 300 183 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 23860 44.17 -29.83 74 40.61 38.62 18.92 53.98 150 264 P \%
5965MHz 23860 37.94 | -16.06 54 3438 | 3862 | 1892 | 5398 | 150 | 264 | A | V
11930 51.08 | -22.92 74 35.23 38.96 19.92 | 43.03 | 300 | 239 P |V
11930 4095 |-13.05 54 25.1 38.96 19.92 | 43.03 | 300 | 239 AV
17895 56.26 -17.74 74 35.33 41.84 24.56 45.47 200 51 P \%
17895 46.19 -7.81 54 25.26 41.84 24.56 45.47 200 51 A \%
23860 42.74 -31.26 74 39.18 38.62 18.92 53.98 150 44 P \%
23860 35.22 | -18.78 54 31.66 38.62 18.92 | 53.98 | 150 44 AV
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 51.81 -22.19 74 35.58 39.01 20.35 43.13 300 312 P H
12410 4149 | -1251 54 25.26 39.01 20.35 | 43.13 | 300 | 312 A | H
18615 38.13 -35.87 74 40.3 38 15.46 55.63 150 31 P H
18615 28.67 -25.33 54 30.84 38 15.46 55.63 150 31 A H
24820 46.3 -41.9 88.2 40.66 39.56 19.45 | 53.37 | 150 | 331 P H
24820 39.68 -28.52 68.2 34.04 39.56 19.45 53.37 150 331 A H
H
H
H
H
802.11ax H
HE40 Full H
CH51 12410 51.12 -22.88 74 34.89 39.01 20.35 43.13 100 192 P \%
6205MHz 12410 41.47 | -12.53 54 2524 | 39.01 | 2035 | 43.13 | 100 | 192 | A | V
18615 38.47 -35.53 74 40.64 38 15.46 | 55.63 | 150 | 241 P |V
18615 27.94 -26.06 54 30.11 38 15.46 55.63 150 241 A \Y,
24820 45.23 -42.97 88.2 39.59 39.56 19.45 53.37 150 15 P \%
24820 38.23 | -29.97 68.2 32.59 39.56 19.45 | 53.37 | 150 15 A |V
\%
Vv
\%
\%
Vv
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR411108P

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12810 51.82 -36.38 88.2 34.39 39.72 20.73 43.02 - - P H

19215 37.42 -36.58 74 39.02 37.83 15.88 55.31 150 51 P H

19215 27.53 -26.47 54 29.13 37.83 15.88 55.31 150 51 A H

25620 45.28 -42.92 88.2 39.58 39.08 19.92 53.3 150 329 P H

25620 38.69 |-29.51 68.2 32.99 39.08 19.92 53.3 150 | 329 A | H

H

H

H

H

H

802.11ax H
HE40 Full H
CHO91 12810 52.76 -35.44 88.2 35.33 39.72 20.73 43.02 - - P \%
6405MHz 19215 38.01 | -35.99 74 39.61 | 37.83 | 15.88 | 5531 | 150 | 251 | P | V
19215 27.62 -26.38 54 29.22 37.83 15.88 55.31 150 251 A \%

25620 4419 |-44.01 88.2 38.49 39.08 19.92 53.3 150 9 P \

25620 36.34 -31.86 68.2 30.64 39.08 19.92 53.3 150 9 A \%

Vv

\%

Vv

\%

\%

Vv

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C14 of C42

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR411108P

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5921.1 84.45 -3.75 88.2 74.13 34.3 13.95 | 37.93 250 69 P H
5922 66.51 -1.69 68.2 56.18 34.3 13.96 37.93 250 69 A H
* 5965 117.26 - - 106.92 34.24 14.02 | 37.92 250 69 P H
802.11ax | * 5965 108.18 - - 97.84 | 3424 | 14.02 | 3792 | 250 | 69 | A | H
HE40 H
Partial H
242/61 5921.64 79.61 -8.59 88.2 69.29 34.3 13.95 | 37.93 250 87 P \%
CHO3 5921.82 63.73 | -4.47 68.2 53.41 34.3 13.95 | 37.93 | 250 | 87 AV
S965MHz | « 5965 112.96 - - 102.62 | 3424 | 14.02 | 3792 | 250 | 87 | P | V
* 5965 104.48 - - 94.14 34.24 14.02 37.92 250 87 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C42
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